PARTS MANUAL

PAYL‘ADER® 5 Ii" :dselo

' 4-wheel -drlv z

BEGINNING WITH SERIAL NUMBER
16AH 1001 & UP GAS

17TAH 1001 & UP DIESEL

FORM
PM-H-50

MANUFACTURED 8Y

@y THE FRANK G. HOUGH CO.- LIBERTYVILLE, ILL.

IIIIIIIIII NTERNATIONAL HARVESTER COMPARY

B PAYLOADER'




IT IS THE POLICY OF THE FRANK G, HOUGH CO. TO IMPROVE ITS PRODUCTS WHEN-
EVER POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY OBLIGA-
TION TO MAKE SUCH CHANGES ON MODELS PREVIOUSLY DELIVERED.

If you should need information not given in this manual, or require the services of a trained mechanic,
urge you to use the extensive facilities offered by The Frank G. Hough Co. "PAYLOADER" dealers. Dealers

are kept informed on the best methods of servicing and are equipped to provide service in the field or in an
up~to-date service shop.

we

Dealers carry ample stocks of The Frank G. Hough Co. essential “"PAYLOADER" parts.

Listed below you will find the name of The Frank G. Hough Co. dealers with whom your parts orders should

be placed and who should be called upon for any required information concerning proper operating and main-
tenance procedure.

OUR PAYLOADER DEALER IS:

When ordering parts, always give The Frank G. Hough Co. "PAYLOADER" dealer both the name and part
number of the part required, and also the SERIAL NUMBER OF THE "PAYLOADER',

SO THAT YOU MAY HAVE IT BEFORE YOU, WRITE THE "PAYLOADER", POWER UNIT, TRANS-
MISSION, HYDRAULIC PUMP AND HYDRAULIC VALVE SERIAL NUMBERS HERE:

PAYLOADER SERIAL NO:

(Stamped on plate on frame)

ENGINE UNIT SERIAL NO:

(Stamped on engine block)

REAR AXLE SERIAL NO:

(Stamped on differential housing)}

FRONT AXLE SERIAL NO:
(Stamped on differential housing)

HYDRAULIC PUMP SERIAL NO:

(Stamped on pump body)

HYDRAULIC VALVE SERIAL NO:

(Stamp ed on valve body)

POWER TAKE-OFF SERIAL NO:

(Stamped on inspection plate)

TORQUE CONVERTER SERIAL NO:

(Stamped on plate)

TRANSMISSION SERIAL NO:

(Stamped on plate)




in the parts list of the group.

DIRECTORY
TO

MODEL H - 50 PAYLOADER PARTS CATALOG

This catalog is used specifically for the following Series of H- 50 PAYLOADERS listed below:

GAS DIESEL
1001 & UP 1001 & UP

The serial number of a PAYLOADER consists of three parts which identify it:

MODEL NO. SPECIFIC SERIES POWER UNIT NO.
IHC Gas 16 A H 1001
IHC Diesel 17 A ' H 1001
IMPORTANT

Each part pictured in this catalog is given an identification number which corresponds to the item number
These item numbers are given to identify the part number and name of the items
wanted. Parts listed herein apply to machines beginning with serial number shown on the outside cover, unless
otherwise limited as shown in the serial number column on the right side of the page.
column indicate the number of that part used in the group--not the total for the machine.

The bucket is always considered as the front end of the machine and right hand (R.H.) or left hand (L.H.)

sides are determined by the operator's position when sitting in the seat and facing the bucket.

Always give the following information on all repair parts orders.

The Part Number, Name and Quantity of Items needed.

The Serial Number and Model Letters of the machine.

When ordering parts for the Transmission, Drive Axle, Pump, Valve,
Number and the Model Number of such units also.

Give the Destination and Method of shipment desired along with any special inveicing instructions.

Figures in the "Qty"

or Engine, be sure to give the Serial






TABLE OF CONTENTS

NAME PAGE

ACCELERATOR GROU . ottt ittt iieiiie e eiareeirannsnaesn 38
AIR CLEANER GROUP . ...t ittt iiiitiiei ittt ieernennaeensnes 10
AXLE THROWOUT GROUP. .. ... ittt ittt it titstenereasannnnens 36
BODY GROU P ...ttt it iiaiit i ttetinnteneeenannannnnnsesneonnnnnns 2
BOOM LINKAGE & BUCKET GROUP . ... ittt ittt i iitcnenennnnnnns 80
BRAKE & TRANSMISSION DISENGAGE GROUP ..........ccciiiiinnnnn.. 27

Hand Brake Group v ivviiiiin ittt ciitiniiensannannnss 59

Hydraulic Connection Lines (Gas & Diesel) ...... N 40
CYLINDER GROUDP .ottt ittt iiiitantiaesnssnsnasnnessacnsasennns 78
DECAL AND NAME PLATE GROUP ... ..ttt ittiittinennsnnsnonanennsan 90
DIESEL ENGINEGROUP .........iiiiiiiiiiiiinrinnnenenns e 7
DIESEL WIRING GROU P . ... ittt iirtiinn s nennacnnnns 86
DRIVE SHAFT GROUPS . ... iiiiiiiiitinntranssnnasasnonsssesasnnnns 42-43-44
EXTRA EQUIPMENT GROUP ... itttiiiiiirtenniaaeensnesnonsnesnsens 89
FLOW DIVIDER - ot ttiitttttennttsnnnsaeeresetoaennsasssssenasnenss 75
FRAME GROU . .. ittt ietterreranassnsnsnanensesesnonnnnan 4

FRONT SOLID AXLE - HOUSING GROUP. . . . .. ittt ittt ttvennncccannns 45
Differential Group .. .covvit ittt rerennnnnnecnnassns 46
Shaft & Hub Group

.......................................... 48

Brake Group vt vtiiiiiiteeetenesecacsosssssacncsconns e 50
FUEL TANK & LINES FOR DIESEL ENGINE............. Chee et 9
FUEL TANK & LINES FOR GAS ENGINE . ..t vttt ettt ronensessnenanaens 8
GASOLINE ENGINE GROUP . ...t ittt ittt tttinenncasaeennsososenssnsens 6
GAS WIRING GROU P . .. ittt itnetiteeteetnensserenssonsssscasassansnas 82
HYDRAULIC DIAGRAM - BOOM LINES ............ ettt 66
HYDRAULIC DIAGRAM - BUCKET LINES ... .ttt ecterosnronnancacan 68
HYDRAULIC DIAGRAM - STEERING LINES ......c0ttevenenn. Ceeeieen 70
NUMERICALINDEX .......0ctennennnn. et e se et it 91
OIL RESERVOIR GROUP ... ittt iitittearannencennsnans [ 74

PAYLOMATIC SHIFT GROUP
PUMP - ACCESSORY DRIVE ... ittitiittinereneoeerenseneeaconsaanss 19
PUMP GROUP

...................................................... 72
RADIATOR GROUDP ... ittt iiititeeeesartaneeeastecanansenans 12
STEERING AXLE - HOUSING GROUP ...t i ittt it iiitiectcnceanacanans 51
Differential Group ..ot ittt ittt nne et nsoaeneaaannnns 52
Shaft & Hub Group .......... e eas e eteeanaeaasann Perereeeen 54
Brake GroUp «vv ittt ittt ittt aetnstennnasnennnsan 57
STEERING BOOSTER, CYLINDER ...t trtterrneerrenanneacaanesanansd g 165 -
STEERING GEAR GROUP. . .t vt it it iininst i sctinereresanonsnans . 62
STEERING LINKAGE GROUP ... i iiitiiiinietntotencesenetccesannnas 60
TOOL GROU P . ..ttt it ettneenaeerensenasanecesannanonans 90
TORQUE CONVERTER & ACCESSORY DRIVEGROUP . ........0vuunnnns 16
TORQUE CONVERTER LINES. . ittt itittttiennncnncnaceasaannas s 14
TRANSMISSION - HOUSING GROUP . ....ititiiiiiiininatentannenaanansn 20,
Reverse Idler Shaft Group . .cvviiie ittt iiiinneneeeecaanoanns 23
Input Shaft Group «.ii ittt ittt iintteeeensneeoneneanoanannnns 24
Upper Counter Shaft Group .....vovviiin vt ieinnneann. 26
2nd & 37d Gear GIoUP ..t iennneetocenesoeonaacnanaananaansns 28
Output Shaft; Axle Engagement Group . ... vivitvnnerennnnnnaens 30
Valve - TransmisSsiOn ...uuvuneert i eennnonnnstoanoannns 32
VALVE CONTROL GROUP. . ...ttt ittt it iieeettctcaeeenrosnnanans 39

NALVE GROUP




Fig. 1
BODY GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 152036 Rear Hood - Gas Only......ciiiinnnnnnnnnnnnn.. 1
1 153329 Rear Hood - Diesel Only.............ccviune... 1
5-267 Capscrew - 3/8"NGCx7/8" Lg. .. Rear Hood 4
141103 Flange Nut.................... To 4
WE-16 Washer - Flat 3/8" ............ Main Frame 4
5-2610 Capscrew - 3/8" NC x 1-1/4" Lg. 4
H - 26 Nut -3/8"NC...........c..... Rear Hood 4
WL-16 Lockwasher - 3/8"............. To Grille 4
WEF-16 Washer - Flat 3/8" . ........... 4
2 128345 Cover - Battery BOX .....uutinnnnnnnnnennnnnenns 1
WF-17 Washer - Flat 7/16" .. ... ... ... ... 2
CP-48 Cotter Pin 1/8" x 1" L ... .. . it aann... 2
3 128509 BUmIper. . e e et e e 2
4 HL-3635] Fastener .....uuuie et inen e annnnnnn. 2
Drive Screws - Type "U'" No. 12x5/8"1g ......... 4
5 124962 Seat Assembly ... .. ... ... . 1

(Continued on next page)

v




BODY GROUP
(Continued)

First Used On

IggM PI\?(I){,T PART NAME Qty. Serial Numbers
FROM THRU

125089 Back - CUushion ... ittt inneaneeennnenaseonsensns 1

114198 Seat CUShiOn + vt e ien e treneraineneenoeenssassnnnnns 1

6 156138 Front Hood (Includes Items 7 thru 1l)............ ... 1
7 134657 Instrument Panel . ... ..ottt 1
8 135687 Washer - Snubbing ..o i iieiieniiinonnnene. 3
9 5-1410 Capscrew - 1/4" NF x 1-1/4"1g ......c.cvnnnnn PN 3
10 H- 14 NUut = 1/4" NF .ttt ittt entsennonenaonanansseeonnns 3
11 WL-14 Washer - Lock - 1/4" . ..ttt iiiieiinntencnsennn 3
12 110352 GIOMINEL « ot oreneroreennensonanesossonsesossansons 1
13 143466 FrOnt CoOVer. . v eseeresoeesrosnnnaenanseessonanenn 1
14 150718 Plug Button .. .ccunteeenenenetrieareonnacssesenens 1
15 128494 BUmper BarS. ..ot eeeeeeeanooceerorosansnosasancocs 2
5-1812 Capscrew - 1 /2" NF x 1-1/2" ... . Bumper Bars 4

WIL-18 Liockwasher - 1/2%. .. ... and Front Cover 4

123311 Speed Nut....ooovevennennnnnn. to Main Frame 4

16 156139 FrontSide Panel - R.H. .. it iiiiniineeieenenerannns 1
16 156140 Front Side Panel « L H. ... ciiiieinererenasnsreanns 1
S5-268 Capscrew - 3/8" NC x 1"..... Side Panel to 14

141103 Flange Nut............. eeas Front Cover and 14

WF-16 Washer - Flat 3/8" .......... Main Frame 14

5-267 Capscrew - 3/8" NC x 7/8" .. Front Hood To 6

141103 Flange Nut......onvveennnn.. Side Panels 6

S-266 Capscrew - 3/8" NC x 3/4".. 5 Front Hood To 6

WL-16 Lockwasher - 3/8% .......... Frame and Side 6

WEF-16 Washer - Flat 3/8" .......... Panel to Hood 18

H-26 Nut - 3/8"NC.....ovveevenns 6

17 143483 Support Bar - Accelerator Cross Shaft............... 1
5-167 Capscrew - 3/8" NF x 7/8" lg....q Support Bar 2

WL-16 Lockwasher ...c.ceeiieeunennnon } To Bracket 2

18 143488 Floorboard - Front ... .c.vviiinenrenrenceeeassocnnas 1
S5-167 Capscrew - 3/8" x7/8"......... Floorboard 4

WL-16 Lockwasher - 3/8". ... ..ot } Attach 4

19 143490 Support Bracket «. .. ciiiit ittt 2
S-2612 Capscrew - 3/8" x 1-1/2" .......q Support Bracket 2

WL-16 Lockwasher - 3/8" ............. To 2

WF-16 Washer - Flat - 3/8" ........... Frame 2

H- 26 Nut - 3/8"NC ... iiiennns 2

20 143489 Floorboard - REAr .. .. vvieteeerroeonorasancssncnasn 1
5-267 Capscrew - 3/8" NC x 7/8"...... Floorboard 2

WL-16 Lockwasher - 3/8".............. } Attach 2
21 143480 SUPPOTt Bar ..t ittt i ettt 1
5-268 Capscrew - 3/8" x 1" .. ... ...... Support Bar 2

WL-16 Lockwasher.........oovuuiunnn- } To A

H - 26 NUEL cv v e teeoteonenonennonenenn Frame 2

22 - 129021 Front Guard ......ceeiueiinieeansssoccosennennannn 1
S-1812 Capscrew - 1 /2" NF x 1-1/2". ... Front Guard 3

WL-18 Lockwasher - 1/2" .............. } To 3

123311 Speed Nut............oiunnenny Frame 3

23 129611 Side Skirt - Front R.H. ... .iiiiiiieiinnriaennnn 1
24 129612 Side Skirt - Front L.H. .... .. et iieiiirneaaan 1
25 127668 Side Panel - R.H. (Small) ...... i, 1
25 127669 | Side Panel - L. H. (SMAall) «vvvnmeeenneaneaanennnnns 1
26 127687 Side Panel (Large) ... ..ii it iiieneeeenennnnannns 2
27 HL-3635 | Fastener .. ... cuuiiuitnirneneeetaosessaneennosnennes 8
Drive Screws -~ Type "U" No. 12x5/8" ............. 16

28 116022 BUII DT . v it it ittt st eascnensasesnsnnonnnaenaenss 8
S-146 Capscrew - 1/4" x 3/4v | ... ...... Bumper 8

WL-14 Lockwasher - 1/4" ... ............. To 8

H- 14 Nut - /4" NF ... .. .., Side Panel 8

135107 Support - Cannon Plug .........iiiiiienieeiinaenans 1

S-146 Capscrew - 1/4" NF x 3/4M L. . iiiiitieneeennonnnns 2

WL-14 |[Lockwasher - 1/4" .. ... ... ... ... 0 iiiiieiinnennn, 2

H- 14 Nut - 1/4" NF 2




26 27 | 29 28

22 24 23

<,
A
£

P
&

Fig. 2
FRAME GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 152788 Main Frame - Gas & Diesel ...........cc.uu o, 1
128892 Plug - Nut . oo i it e e e 1
2 127604 Grille ... 1
3 5-2818 Capscrew - 1 /2 NC x 2-1/4"....... 4
H - 28 Nut - 1/2 NCHex. Hd. ............ Grille to Frame 4
WL-18 Liockwasher - 1/28td. ............ 4

(Continued on following page)




FRAME GROUP - Continued

First Used On

II\Tng PI?é{'T PART NAME Qty. Serial Numbers
FROM THRU

4 136417 Counterweight - Gas & Diesel .. ..................... 1
5 122433 Bolt - 1" NF x 13" Lg. Sq. Hd. {Counterweight}....... 3
H-116 Nut - I"NF Hex Hd. ...t iiiiiiiiiieneiiieannennnn 3

WL-116 | Lockwasher - 1" Std .. ... .. .iutiririininnennnenennn 3

6 152987 Support - Rear Axle ™% . . . ... ... .. . ciiiiiirrnnnn. 1
7 129889 Bushing......i i i i i e 2
8 137548 Pad (. i e ettt e i 2
9 135527 Capscrew - Supporttoaxle .............. ..., 8
% Nut & Lockwasher - 3/4" NF ...t iirnrenrennnnnnnn 16
@ 127636 | PAVOL PIR «eeveavnrenansenatee e et 2
11 137771 Lock Plate. ..o ittt it ittt ieeenenanaans 2
12 S5-2109 Capscrew - 5/8" NC x 1-1/8" Lig. . .vvuenrneennnnnnn. 2
WL-110| Lockwasher - 5/8" Std .. ..0uvriienrneennnnnennnnnns 2

118492 Grease Fitting - 1/8" x 85° - Pivot Pins & Axle ...... 4

134701 Spacer - Rear Axle Support.......cooeeiveeecanennan 2

13 137548 Pad - Front Axle ......0iiiiiiniuieienneanannnas .. 2
14 135074 Bolt - 3/4" NF X 8" Lig. ittt einiiennenrennonnnnenns 8
H-112 Nut - 3/4" NE ittt iittieereeee e iaeanneannannenn. 16

WL-112 | Lockwasher - 3/4" ... . iiieiitietenernnnnnnnnnns 8

15 133835 Bracket - Transmission Support - R.H. ............. 1
S-1814 Capscrew - 1/2" NF x 1-3/4" Lig.....ocuununennnann, 3

16 133755 Bracket - Transmission Support - R.H............... 1
Capscrew - 1L/2" NF x 2" I1g. .. iiuennennnennnnnnnnnns 8

17 126373 Spacer Pad ... ..t ititieiiiiiaiieet e 1
5-1816 Capscrew - L/2" NF X 2" L. oot v iinencnnnnnannnnnns 2

18 124146 Mounting Bar - L.H. Bottom. .. .. vvie e, 1
19 134709 Mounting Bar - L. H. TOp. ..ttt iienineeenannnenan 1
Capscrew - 1/2" NF X 2" L. ¢ ot vnnnennennennnnnnnnn 10

Capscrew - 1/2"NF x 2-1/4" Lg. ... .oouiiiinnnnnn. 2

Nuts & Lockwasher - 1/2" NF (Mounting & Supports) .. 5

- Nuts & Lockwashers - 1/2" NC.. .. ..ot ennnnn 22
20 112288 Collar - (Llower Pivot Shaft) . .......c0cviiviinennnnnn. 2
21 S-1626 Capscrew - (Collar) - 3/8" NF x 3-1/4"Lg........... 2
H-16 | Nut -3/8"'NF........ e 1

WL-16 Lockwasher - 3/8" NF............ e 1

22 129163 Pin - Boom Pivot Upper ........ctirrnmnneennnnnn. 2
23 128975 Pin - Bucket - Cylinderto Frame ............ccc..... 2
24 137771 Lockplate ~ Pins. ... oiit i iiiiieennineenrianennannnn 4
5-2109 Capscrew - 5/8" NC x 1-1/8" ... ... ...t iuinnennn. 4

WL-110 | Lockwasher - 5/8" Std ... ...ttt inininnnnnn. 4
118491 Grease Fitting - Boom Pivot Pin ..... ..., 2

25 111428 Pin - Draw Bar ....uiiiiiiiie e ennneannnnns. 1
' CP-820 | Cotter - 1/4" - 2-1/2" Lig...ouuui e iinnannnn. 1
26 127823 Angle - Battery BOX ...u.viiineeteneennannnannanan 1
27 127821 Rod - Battery BoX . i i iiinnninnsiiiimea i 2
Nut - Wing - L/4" NC evtettii i, 2

28 128779 Expansion Plug - 1-3/4'" Dia, Steel.................. 2
29 110389 Expansion Plug - 2-1/4"Dia. Steel ........c.vvuun... 2
30 133834 1

Spacer - Transmission Support - Bracket to Frame ...




L1-12

Fig. 3
GASOLINE ENGINE GROUP

First Used On

IggM PI\A?(.I;\.T PART NAME Qty. Serial Numbers
“FROM THRU

1 151476 Engine - I.H.C. - U-264-6 (See Engine Manual)....... 1
2 152034 Extension................... et e 1
3 119442 Clamp .t e e e 1
4 152854 Pipe -~ Exhaust ... .ottt it ittt i iii e 1
5 CP-26 Pin - Cotter .. ...t i ittt inneennnnn 1
6 147031 Rod -~ Choke ...... ... it iiiiiie it 1
7 HI-3562 F KIOb &t ittt ittt et et et et e e e e 1
8 105563 Spring - Return ...... ...ttt i, 1
9 129988 T ot Wt =5 4
10 132850 Strap - Drive ..ttt e e 8
153230 | Capscrew - Straps to Flywheel ... ..o ounen oo .. 8

130823 Nut - Converter t0 Straps. .......ovouoeeeneenennen.. 8

11 152899 Support - Rear - R.H. . ...t iiiniinnininnanan. 1
12 152900 Support- Rear - LLH. . ..., 1
S5-2810 Capscrew.........ouuunn.us Rear Engine Support 8

WIL-18 Lockwasher................ } to Bellhousing 8

S-11016 |Capscrew.......oeuuuuev...s Rear Engine Support 4

E-110 Nut -Stop ..., } to Frame 4
S5-11014 | Capscrew................. .5 2
WF-110 | Washer - Flat.............. } Front Engine Support 4

E-110 Nut -Stop ........... ... ..., to Frame 2

137192 Plug - Bellhousing 1

L5
TN

&
e



3
2
l
5
6 7
f\
S [“' \
|
ol
4 ol L
o O
i i
% - -
(]
A 10 X 8-9
Fig. 4
DIESEL ENGINE GROUP
First Used On
ITEM PART Serial Numbers
FROM THRU
1 154790 Engine - I.H.C. UD-282 (See Engine Manual) ........ 1
2 152034 Extension...........iiiiitiit i i e 1
3 119442 Clamp .t et e i e e e e 1
4 153458 Pipe - Exhaust ... ..ttt iiiiiiieitnneenennn 1
5 114454 Cable - Flexible . . ..o i ittt it ie i it enns 1
6 129988 DA BT vttt ittt ettt ettt e 4
7 132850 Strap - Drive . ...t i i i i i e, 8
153230 Capscrew - Straps to Flywheel...................... 8
130823 Nut - Converter 0 Straps. ... vveen e neennrennnn. 8
8 152899 Support - Rear - R.H. ... ..ttt iiiinnnennnn 1
9 152900 Support - Rear - L. H. .. ... it 1
S-2810 Capscrew......: 8
WL-18 | Lockwasher..... Eng. Support to Bellhousing 8
5-11016 | Capscrew..........s 4
E-110 Nut - Stop.e..ennn... Eng. Support to Frame 4
10 153439 Bracket - Mounting - Front..........covitiienn.n. 1
S5-11014 | Capscrew............. 2
WF-110 | Washer - Flat ........ } Bracket to Frame 4
E-110 Nut -Stop ............ 2
S-11030 | Capscrew.........ovoun.s 4
WL-110 | Liockwasher.............. } Bracket to Engine 4
H-110 Nut. oot ittt i 4
11 155900 Fan - Blower ... ...ttt ittt 1
137192 Plug - Bellhousing ....... ... . i iiiiinnnnn. 1




8
Fig. 5
FUEL TANK & LINES - GAS
First Used On
P&Aé{.T PART NAME Qty. Serial Numbers
FROM
1 137319 Tank - Fuel ...ttt e e e eee e 1
2 155932 Gasket cuv ittt i it e e e e e 1 -
3 137318 Tube ~ Filler. ... ..ttt it iiteriieennnns 1
S-165 L0 R oo o o 4
WL-16 Lockwasher ... ...ttt it 4
HA-1279] Cap - Fuel ..o it ittt et ittt ieeaanen 1
127755 2o 1
WL-18 Lockwasher ... .. ittt ittt et eaeenn 2
WF-18 Washer - Flat. ... ottt tie e eeean, 4
H - 28 0t 6
6 117378 Bushing - Reducer...... ...ttt nnnnnnnn. 1
7 HA-963 | Valve - Needle ... vttt e e et eaeieannn 1
8 117379 B 1
9 HA-928 | Elbow - 900 ... it e 1
10 HL-3550| Clamp ...ttt ittt st e et einann 3
11 S5-2612 G aPS eI W ottt ittt ettt e e 2
WL-16 Lockwasher .........cuiiiiniiimnnn i ninannnn. 2
H - 26 S 2
S5-148 Capscrew .. ...ovtinennnnnnnn. 2
WLl-14 Lockwasher.................. Lines to Frame 2
H- 14 Nut } 2




-
10 I
@ Y
9 8
Fig. 6
FUEL TANK & LINES - DIESEL
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 137319 Tank - Fuel ... ..ttt iie sttt nnaeassnananas 1
S-2612 LT o T 2o PN 2
WL-16 LoCkWasher . ittt ittt ettt et et e e e .2
H - 26 ULttt ettt tittee et enennananenenesosoeeneneaannens 2
2 155932 Gaskel .ttt ittt ittt i st e et 1
3 137318 Tube - Filler . ...ttt iieiscnsneceaanennas 1
S5-165 L8 B 0T E o 4
WL-16 LoCKWAS e T ittt ittt e et e 4
4 HA-L279 ] CaD e v vt vttt ee et e e e e e e e e e e 1
5 127755 2o« 2
WF-18 Washer - Flat ... ..ttt tiiieeiitteeeneanenanas 4
WL-18 Lockwasher ...ttt ittt et i it ienseesaasnsaas 2
H - 28 € 6
6 117378 Bushing - Reducer ... ... ottt nnnnn 1
T 102099 Shut-Off CoCK 4ottt it ittt it i i et tieeerennneenn 1
8 157799 Tubing - Tank to Water Trap.......oovveinnennnnenn. 1
9 HIi-3430 | ElDOW .t ittt ittt tetiieteesennoenonnnesensennes 1
10 HA-791 Elbow « 900 e 1
11 157800 Tubing - Pump to TanK . .cveeeeneneeneeeaneenannnnns 1
12 119893 | Elbow - 900 L. ... .. i e, 1
HL-3550 7

..........




y
?

— GAS —

9 10 12

Fig. 7
AIR CLEANER GROUP




AIR CLEANER GROUP

First Used On

IggM P£3T PART NAME Qty. Serial Numbers
FROM THRU
GAS

1 107335 L 1
2 152835 Alr Cleaner . ...ttt iinneerneneeeaaeneenennneas 1
3 107336 Band - Mounting ........iettiiiiinininnnenenennnanns 2
S-157 AP ST W ittt ittt eanrannneanosseansnnnnnonnanns 4

WE-35 Washer - Flat .. ii it irine e onososnnansenans 4

WIi.,-15 Lockwasher ... ..t ieinieniioereeeaneacanensennnn 4

H- 15 Nt o ittt ittt e et et teaaeeoeneesusnnsennoansneaans 4

4 155621 D i ittt ittt ittt ieeteeeeeenenaoasecaseosasannes 1
5 P - 18 Plug - Pipe ittt ittt i i i i e s 1
6 111991 HOS€ 4ttt i ittt et teaesaenesenennensnecesaansscsanas 2
7 C - 40 (O - <+ ¥ o S M 4

DIESEL

1 109245 B t ittt ittt rettaneeaeeoienaeanonasosesoneanans 1
2 154698 AIr Cleaner . ...ttt iieinneeeneeeeenesenanans 1
3 C - 48 L o < ¥ o S 2
4 114654 ) (e T = 1
5 157035 B 1 > 1
S-278 CaPSCT W i it tn ittt tesseesnsosssnsssnensnssnanssas 2

WL-17 Lockwasher ... ... . ittt eaaeanancnnn 2

6 154700 (2= 1= 31 AN 1
7 P-18 Plug - Pipe t ittt i i i i et 1
8 109247 Band - Mounting ....... ..ottt iinernnann 2
S-157 L0883 o 4

WEF-35 Washer -~ Flat. .. ..ottt ienieneeeatoeannes 4

WL-15 Lockwasher ... ... .. ittt rnenaannas 4

H-15 Nt s ittt it ettt it i eenscaancenaanesosoneasenas -4

9 128116 5 S o N 1
10 148561 HoOS€ ittt ittt ittt e tteeinenenaoaneseasoaasoeenean 1
11 C - 12 (97 - 2 o 2
12 157036 O3¢5 7-Y<3 Lo T O 1

11



LR,

N

10

10

— DIESEL—

Fig. 8
RADIATOR GROUP




RADIATOR GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
GAS

1 152038 Radiator .o viin ittt et it ettt et ee e 1
S-188 LT 8L 2

WI1.-18 Lockwasher ... iiuinniiinne it i e e, 2

WE-18 Washer - Flat ... iiiitniinnin e tsiieenennnnns 2

H-18 NUt. e e et e 2

2 Ly 3 - ¥ < S 1
3 C - 40 Clamp . ot i e e e 2
4 128311 Hose .o i e e e 1
5 147632 Tie Bar - R.H. . ottt ettt e e et e e eaaa 1
6 155480 Tie Bar - LiiH. oottt ittt it e et et e i e, 1
7 5-1810 G P8 T eW . ot ittt ittt e e 4
WL-18 Lockwasher ...ttt it it e e 4

WF-18 Washer - Flat.. ..o e i e e 2

H- 18 Nt o et e e e et 4

8 128311 Hose o e e e 1
9 C - 40 Clamp .t e . 2
10 112002 Drain Cock ..ttt e 1

DIESEL

1 153445 Radiator ...ttt e, 1
S5-188 CapPSCreW i e e 2

WL-18 Lockwasher. ... ... oottt e, 2

H-18 T 2

2 HA-1274 | Cap it e e e e, 1
3 C - 40 Clamp .. 2
4 128311 Hose .o 1
5 147632 A < - 2
6 S5-1810 C AP T W L ittt et e e e e e, 4
WI.-18 Lockwasher ... ... ittt e, 4

H-18 Nt 4

7 156131 TUbe .o e e e, 1
8 111991 Hose (o, 2
9 C - 40 Clamp . e 4
10 112002 Drain Cock ...ttt e e, 1

13



212223 24 25 ”
wM@\ @—27 _
0lL COOLER
20 —||
=
28 -
19 '
30
18
|7
1-8-9
41-42-43
44 4-5-6
33-34-35
10-11-12 :
36-37
38-39-40
16 —
48
%9-50 T
TRANSMISSION
4 -
5-46 |23
Fig. 9 T
TORQUE CONVERTER LINES
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
LINE - TRANSMISSION TO ACCESSORY DRIVE PUMP
1 208-10 Adapter -~ Straight .. ...... .. i i i 1
2 290-12 | Adapter - 900 .. ... 1
3 131451 o 0 T 1
4 290-12 | Adapter - 900 ... e e 1
5 205-12 Adapter - Straight ... ... i i i i e, 1
6 ORZ2-1Z | MO RiNg t vt tei ittt ittt ettt e et aaeennnenann 1
LINE - CONVERTER TO TRANS. CONTROL VALVE
7 208-7 Adapter - Straight .. ... .. .. . i . 1
8 290-8 Adapter - 900 L. L. e 1
9 134794 Hose ..o i i i e e 1
10 290-8 Adapter - 900 L e, 1
11 205-8 Adapter - Straight. .. ... ...ttt i e 1
12 OR2-8 B 2 < 1
(Continued on following page)




First Used On

IggM PNAé{-T PART NAME Qty. Serial Numbers
FROM THRU
TORQUE CONVERTER LINES GROUP - Continued
LINE - CONVERTER TO TRANSMISSION
13 ORZ-12 | MO RINE «+evvenemneeneneainnecaeneaneanneaneaanen 1
14 205-12 Adapter - Straight ..ottt it i i 1
15 147961 ) e T = 1
16 153193 Adapter - 900 ... i i e 1
LINE - CONVERTER TO COOLER
17 128531 Connector - Straight (Incl. 134632) .................. 1
134632 Sleeve - (SErviCe) e ve ittt inernsnenienesnnenns 1
18 155435 B A o 1
19 155286 | Union - (Incl. 134632) .. .uu e cneneneneeerennneneenns 1
134632 Sleeve - (SErviCe) e it ittt it inianinnenencnaaenons 2
20 155436 B U o - 1
21 128530 | Elbow - 90° (Incl. 134632) . cuunenreervennanennnnnns 1
134632 Sleeve - (ServiCe) v et ittt tnseeteneencnnnnenn 1
22 103488 ElbDOW = Street 4. ieeeeee i eretneninnonnaacnsoasas 1
23 127539 Bushing - Reducer .. ....iiiiiniinrneannnornnnaanans 1
24 147942 Cooler - Ol it iiiniinniinieniineroenansanansoans 1
S-167 CapPSCYeW i titinnnereonronensoennseansananssscasas 4
WL-16 LockWasher . .ottt inneieeiaennsneeaecoronenennanns 4
WE-16 Washer - Flat. .ot iniiniiiiinieinrennnnnnnnsnnnss 4
H - 16 A 4
25 103487 | Elbow - Street 90% ... .ot 1
26 103496 Elbow -~ Street 452 ... ittt ii ittt 1
27 112002 PetCOCK Lttt iiiiiieteieesensesnscsnansnsnanonsss 1
28 P-14 Plug -« Pipe .o iiiiiiintiiiiiiitaeeceenarasoasscsonns 1
116983 Clamp - Line to Frame. ... .v.viuierrnnaeeronecsnnas 1
LINE - COOLER TO TRANSMISSION MANIFOLD
29 153189 | Adapter - 90° .. ... .. .iiiiinnn... . 1
30 155058 Tube . i i i i i it i e e e 1
31 206-7 Adapter - Straight ......iiiiiii i i 1
32 OR2-10 | O™ RANE «tnvvvereante e et e i eaeeaneaaneennens 1
116983 Clamp.eoeee veieeieeneraeeenns 2
S-168 CapSCTeW .. ovivveeesnennnnas Cooler Line 2
WL-16 Lockwasher.........ov0v.... To Frame 2
H-16 2 2
LINE - CONVERTER TO TRANSMISSION - OVERFLOW
33 OR2-12 | MO RINE «uvvteere e eeaee e eeeteieeeeaeenaaneens 1
34 205-12 Adapter - Stralght ................................. 1
35 240-12 Adapter -~ 455 L i i i i 1
36 131099 2 oY - O 1
37 290-12 Adapter - 900 .. i i i i e i e e e I
38 240-12 | Adapter - 450 L. i i ettt 1
39 205-12 Adapter - Straight ... .0 i i i e 1
40 ORZ-12 | O™ RADE. + et vt st eei e e e ettt e ee e ieaananans 1
LINE - CONVERTER TO LUBE PRESSURE GAUGE
41 135081 Bushing - Face ......iiiieiinieinernnnnccnanenanes 1
42 103487 Elbow - Street ... ... iinitiiiiriiieeeroensnnoensnn 1
43 114016 Adapter - 450 L. e e 1
44 135079 2 10 1 - 1
45 130744 Adapter. . it i i et et e it et e e 1
46 134761 | GaUZE « ettt ettt et e et et et 1
135096 Clamp (At Fuel Tank) ...ttt iniinninonnennnnn 1
120622 L - < ¢ < T 1
LINE - TRANS., VALVE TO PRESSURE GAUGE - CLUTCH OPERATING
47 109181 | Adapter - 900 Lottt i e 1
48 134795 D (o - . 1
49 141012 Adapter ~ 450 L .. L e s 1
50 140817 | GAUEE vttt ettt et e e e e et e e 1
132159 Clamp (At Fuel 'I‘ank Support) ... i 1
102818 L0 B 1 o T 1

15



Rt

R

of
, 6 85
mm : 678y 9y ¥l ¥C | €l °¢ 9 2l
9
m\zm T 209
2
I570¢" 3¢ B
Iy 0662 2 NG
0€-82 ]
i N 2 - - [o
6L g = Gp )| 99 0
T e e | ’
O(_J~1i7 7 ) > D
TR /..,/ @ I mw. i MMQ
w\\ o B \ - 4 @@ v.m i o A]JLN = m@
| @, o LN o & Sy~ L 86
oo OO s o o 0L % U e 035406 h %%
N A
A\ W A% 1€ 6
S 1 o%mmm el 8 20
X 1292 I ool
9 g 8979\ d
o PEEC | S97g-Eg o-HE 5]
19 N i &. 0
S v ;
v N
mw 3 29 [l 6 8

10

Fig.
TER & ACCESSORY DRIVE

TORQUE CONVER




TORQUE CONVERTER & ACCESSORY DRIVE GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 152977 Torque Converter Accessory Drive - Incl. the following 1
2 129710 Housing -~ Converter ........coiienieininennrrerenens 1
3 148436 Torque Converter Assembly (Incl. Items 86 thru 103).. 1
4 130005 Oil Seal ... i i i e e i 1
5 130006 Ball Bearing .. ...outiiiitinininnrnerenenneerennnns 1
6 116641 Pin - Dowel ittt ittt 2
7 155444 Gear - 76T (Includes Item 8) .. .. v vt it iiienerneinnnn 1
8 131196 Plug - EXpansion ...ttt inennnnnnoneaneens 1
9 118524 Ball Bearing ..o iiiiin ittt tenneneennnnne 1
10 146458 Oil Seal ...t i i ittt ettt it i it 1
11 118524 Ball Bearing . ...ttt iiiinineerineiiieneneennns 1
12 130009 Ring - Retaining.......c. i, 1
13 130010 Gear - 54T . i . it ittt ittt 1
14 118515 Ball Bearing ... ..ottt ittt iiennennn 1
15 118515 Ball Bearing .. vovuieriiiinnnieeennnnaeneenennnanns 1
16 133514 75T & 82T Gear Assembly (Includes 17-20)...........

17 130013 L . 3 1
18 130014 Gear - 82T . ..ttt i it i i i e i e, 1
19 130015 Capscrew - (Special) .. ... i 6

20 LW-1620] LoCKWITE vutintnnnriaeesssenneennaneanencenennnan AR
21 130016 Ball Bearing . ovoe ittt iinninennanneasnosucnannsss 1
22 139557 Ring ~ Retaining ........ .0ttt 1
23 130018 Ring - Sealing ...ttt iiiiiniiinnnnn, 1
24 155448 Housing -~ Front .. ...ttt tiintiananneinnnoannns 1
25 130021 Gasket ...ttt i i it 1
26 141095 Capscrew - 3/8" NC x 1'"" Counter-Bore ............. 12
27 WL-16 Lockwasher ... ...ttt iiiiiiiiiiiainnnnnannenns 12
28 116716 Drain Plug .. vttt e iaeeienneeerrenaneeneeanans 1
29 121508 Drain Plug (Magnetic) .. .. oiiiiiiiiiiiinineincennnns 1
30 114851 Washer - Copper ... ...t iiiiiiiiiiiinennnnnennens 2
31 152978 Shaft & Cap Assembly - Includes Dowel .............. 1
32 OR3-26 | "MO" RINE tovvitiititititiintaneaaneeseaoananeeasas 1
33 5-268 CaPSCTBW vttt ittt ittt neeannnsreseeorenseeseeennns 6
34 WL-16 Liockwasher ........itiiiiiinniirniiineiennneenn 6
35 152980 Shaft Output - Converter .........icievvueececaconns 1
36 130029 Ball Bearing «ouov vt tiiniinienoneeneeneannoneanneaas 1
37 135310 Ring ~ Retaining ..., it iiaienn 1
38 130030 Ring -~ Retaining . ... ... .. i, 1
39 130031 Sealing Ring «.euiirini it iiiiiiiiinaneniinan s 1
40 131193 Retainer - Seal ....... ...ttt initnnnennenens 1
41 129370 Ol Seal ... it i i it it et 1
42 151797 Yoke -~ (See Drive Shaft Group)....ceueernnnneneneens -1~
43 130033 Washer . ... i i i i e, 1
44 123298 D 1
45 132258 Oil Pump - (See Oil Pump Group) ....covvvvvveeeeann. 1
46 132259 Gasket ... i i i it e e e e 1
47 OR4-14 B O £ ¢ - N 1
48 S-2428 LOR= 8 o o 2
49 WL-14 Lockwasher...... ..ottt 2
130037 Filter Assembly (Includes Items 50 thru 59) .......... 1

50 WE-320 | Washer ..ottt it ieeeaaeeaanoneosanneanenenan 1
51 130038 Shell - Oll Filter ... ...ttt iieaie s 1
141283 Filter By-Pass Valve Assembly .................... 1
52 Shaft - Oil Filter ............ 1
53 Ball - 1/2"Dia.............. Order 141283 1
54 Spring ..... . . ittt iiie Filter Assembly 1
55 Ring - Retaining............. 1
56 OR4-20 [ MOM RINE 1.ttt it ittt teee e anaeerenananns 1
57 130043 RS o o X 1
58 130044 Washer - Rubber ........0iiitiniiinniiiinienennn. 2
59 130045 Element - Filter .......... . it .. 1
60 OR3-33 | MO RiIDE ttiiiiitn ittt eananeaoeneaasoeannennn, 1
61 153009 BoAy ¢t i i et e e e 1
P - 44 Plug - Pipe (For Item 61) .., ... ..., 1

62 148510 Cartridge .. ..ttt ittt ittt e 1
63 130051 Gasket 1

...........................................

(Continued on following page)

17



TORQUE CONVERTER & ACCESSORY DRIVE GROUP - Continued

First Used On

Serial Nu
Iggfw ol PART NAME Qty. | Numbers
FROM THRU
64 130052 L o 1
65 S5-267 L8 e E o o 1
66 WL-16 Lockwasher . ... ... . ittt 1
67 5-2628 GBI W L ittt ittt it ettt e e 2
68 WL-16 Lockwasher ..ttt ittt ittt e e e e 3
69 OR4-11 B 2 - X 3
70 OR4-14 | MO RINZ vt ittt e it ettt ettt et eeea e, 1
71 S5-2622 LT3 oL o 1
72 5-2610 Capscrew - Converter to Bellhousing .............. oo 12
WL-16 Lockwasher ... ...ttt e,
3 143273 Capscrew - "D Head .. .. ...0iiinininnnnnnnnnnn.. 8
74 H- 35 Nut - Spacer .. .iui ittt ittt rneerenneenn. 8
15 123246 Name Plate ..ottt ettt eireeennnn 1
76 123250 Drive Screw - Name Plate .......oiiieenennnnnnn.. 2
17 142562 Gasket. .. u it e e e e 1
78 149348 GasKet. o i i i e e e e 1
79 152983 | Elbow - 45° ..... o e et ie et 2
80 152982 Tube ~CaptoValve. ... ..ottt innnnnnnnn. 1
81 129554 Blbow = 900 L. e 1
82 152981 Tube - CaptoTee ..ot iinininnnennnn. 1
83 143149 L€ <3 28 T o -1 1
84 103507 T 1
85 109820 LB = 1
86 153083 Impeller Assembly, (Includes Item 87 thru 90)........ 1
87 119365 Ring - Seal. ... .. i i e e e 1
88 130002 Hub .o e e e 1
89 119211 SCTEW = AP vttt ittt ittt e et e e e, 8
90 WL-14 Washer - Lock L/4" .. .. it 8
91 153084 Turbine and Hub Assembly ...............ccovuun... 1
92 141818 Stator Assembly .. ... it e, 1
93 119366 Race Outer ...ttt ittt ittt it eaenannns 1
94 119352 Ring -~ Snap . ..ot i i e e 2
95 150359 Sprag Assembly ..... ... L i ... 1
96 119452 Washer - TRhrust. v i ittt ittt ettt e e, 2
97 119225 Race - Imner t ittt ittt ittt e it e et 1
98 119353 Washer - Thrust Turbine ...........00iruumunnnnn. 1
99 119449 Gasket. . ottt i i e e e e e e e, 1
100 153085 Cover & Ring Assembly, (Includes Item 101) ......... 1
101 134672 Plug - Pipe ..o i e e, 2
102 119448 Bolt - Cover o e 10
103 119447 3 10
142896 Gasket Kit - Includes Items 25,46,63,77 & 78 ........ 1 -
142898 "O" Ring Kit - Includes Items 32, 47,60,69 & 70...... 1
142901 Oil Seal Kit - Includes Item 4 & 41 1

18



Fig. 11
PUMP - ACCESSORY DRIVE

Items without part numbers are not serviced separately.

First Used On

PART Serial Numbers
NO. PART NAME Qty.
FROM
132258 Pump Complete (053135-010-01)........ .. ocutnnnn 1
1 134830 2 e T 1
2 134831 OV i ittt teeneeetoneoeasoassaneseesasonanrsesnasess 1
3 Drive Gear .iveuuineeeeeeeeensnnsensanernnessssseenas 1
4 Driven Gear. ..ot ve e ewetenecsenarnerseneeneennaesns 1
5 Bearing - Body .. ... vttt ittt 1
6 Bearing - Body ... vieiin ittt eiranneanaaeanann 1
7 Bearing - COvVer .. ..ttt ittt 1
8 Bearing - Cover .. ...ttt iniinennenacanocnnaeans 1
9 L= =3 - 1
10 134829 S 23 &« 1
11 OR4~-14 | Seal Ring. ... viiitit ittt iiieieie e 2
12 Shaft Seal ... ..ttt it ette et 1
13 134839 Washer .. ittt ittt e e e 4
14 134842 Capscrew -~ Hex. hd. . ... ... ... i, 4
151834 Minor Kit - Incl. Items 9, 11 & 12 ....... o
151835 Major Kit - Incl. Items 5,6,7,8,10,13 (2), 14 (2),
and 151834 Minor Kit ... ..ot ittt
151836 Gear Kit - Incl. Items 3 & 4

19



0%

ONISNOH - NOISSIWNSNV YL
21 "8ra

52
s PSP
2 09/ g
48
57"
51 64
5065 3° / 58
] -
763 60
665 6l
68-69 62
70
&
-
JJL:‘_‘J
7]
i \
1876 17 )
40 13 S 92
NN




TRANSMISSION - HOUSING GROUP

>

First Used On

Ig‘ng Pl:?(l;\.T PART NAME Qty. Serial Numbers
FROM THRU
152941 Transmission Complete.......... ... .. ... ... 1
1 125510 Housing & Tube Assembly (Incl. Items 2 thru 12)...... 1
2 Housing - (Order Item 1) . ... ... s 1
3 OR4-T | "MO" RINE + vt veutnne e ee ettt teee e e eanes 16
4 125509 BUShing .ttt ittt i e e et e e i e, 16
5 125511 Tube - Forward . ... ...ttt iiietneetennnnenes 1
6 125512 Tube - ReVerSe ...t ereeeeeeneeneoesnrnaneenens 1
1 125513 Tube - 18t i i it i ittt e et i 1
8 125514 Tube - 15t Lube ..ottt ittt ittt ie i enetneereanennn 1
9 125515 Tube - Forward & Reverse Liube ............co.u.n.. 1
10 125516 Tube - 2nd & 3rd Lube ... ... ittt iniiiennannnnnn 1
11 125517 Tube - 2nd ... i i i i e et e e 1
12 125518 Tube - 3rd. ... it it ittt et e 1
13 143053 Cover - CaBe ...ttt iineneenseoaroeeneoennraeanes 1
14 125524 Gasket ...ttt ittt it e e e 1
15 116641 Dowel L. i i i i e i et e 2
16 116716 Plug - Filler .. ...ttt ittt iiinieennansnan 2
17- 114851 Washer............... N e et e e 3
18 121508 Plug - Magnetic ... i it iiiiiniiiiiieaianennan.. 1
19 152127 Breather ..... ...ttt iiianrinnoanannnnn 1
20 5-2610 Capscrew - Caseto COVer ... ...ttt ennnacnenanans 19
21 WL-16 Lockwasher ... ..ottt ieinteiniinnenrnnenenans 21
22 116608 LT o 1
23 116609 Gasket ...ttt ittt it i it it e e e 1
24 S5-268 L0 B e E- T o 6
25 wWL-16 LoCKRWasher v ittt ittt i et e e e e 6
139509 Plug - Input Cap . vttt ittt tnnrneeneeeennsenannnan 2
26 116610 O < N 1
27 116611 Gasket. ...ttt ittt i i et e e et 1
28 5-268 O ¥ o Ty o o 6
29 WL-16 Lockwasher ..... ...ttt enrinneenannaennnnn 6
139511 Cap Assembly (Includes Items 30, 32 thru 35) ........
30 129550 L T 1
31 120243 Gasket ...ttt ittt i it e e e e e e 1
32 153005 Valve - Relief (Incl. Items 90,91 & 92) .............. 1
33 109820 Nipple . it i it i i e e e 1
34 129554 | Elbow - 90%. ... it 2
35 129553 | Fitting - St. vevuuveenennnenennn.. Incl. 134631 1
36 143052 | Tube - 2nd Gear.................. ServiceSleeve 1
37 152125 Tube - 3rd Gear.......iviiiiinies it iiiiinennn. 1
38 143051 Tube - 2nd & 3rd Jiube . ... viti i it iet it T
39 129553 Fitting - Straight .......... ... ... .. . ... 3
40 146898 Washer ... i i i it it e e e 16
41 (0 20 2 U B O L 0 3
42 S5-268 LT o T 6
43 WL-16 Lockwasher ... ittt ittt it e e 6
143049 Cap - Counter-bore sCrew.....coovivvnennnnnennnn. 2
44 129564 Cap-(Rear) Output. ... ...t iininnennnnnnennnn. 1
45 120248 GaBRet ... i i et e e e e e i -1
46 5-268 08B oL T o O 6
47 WL-16 Lockwasher ... . ittt e e 6
48 125559 L T o 1
49 OR4-9 B O L 2 < - 3
50 132720 b e e e e e 1
51 132719 Fitting - Includes 144526 Service Sleeve e 2
52 5-268 CaPSCreW L i i ittt e e e e 10
WL-16 Lockwasher .....................0. .. e 6
53 5-2618 CapS T eW .t ittt i i e e e it e e 1
54 S-2614 G PSS T eW . L it it i i i e et e e et e 1
55 125003 Washer - Dynaseal........c i, 6
56 139509 Plug. o e e e 5
57 129514 Cover - Gear - 18t ...ttt it ieenennnn 1
58 OR4-9 B O L 2 4
59 129513 | Gasket 1

(Continued on following page)

21



TRANSMISSION - HOUSING GROUP - Continued

First Used On

IggM Pp?g._T PART NAME aty. Serial Numbers
FROM THRU
60 5-2610 CaPS eI W e ottt i it e et e e e e 7
61 5-2618 Ok o 1
62 WL-16 Lockwasher . ... ittt i, 8
139509 Plug - 1st Gear CoOver ........vuununinnnnunnnnn... 2
63 129510 Housing - Clutch ....... .. . . i, 1
64 5-2616 L8 T o, 6
65 WL-16 Lockwasher ... ... ... i e, 6
66 129549 L < 1
67 129548 Gasket ... e e 1
68 5-268 G AP S CTBW ottt ittt et i e 5
69 125003 Washer - Dynaseal.....oooiiniiunnnennannnnnn.. 5
70 137663 Cap Assembly. ..ot e e, 1
71 129560 Gasket ... e e i e e e 1
72 S-2814 RO 8o o 5
73 126563 Washer - Dynaseal......oioiiniinninnennennnnnnnn.. 5
74 144874 Filter & Cover Assembly - Includes Items 75 & 77 .... 1
75 129568 Cover -~ Filter ... ... ittt 1
76 129570 Gasket (... i i e e e 1
77 129569 Faler (o i e e 1
78 S-268 (O oo N e 4
79 WL-16 Lockwasher ... ..., 4
140734 Manifold & Relief Valve Assembly (Incl. 80, 83 thru 86)
80 Manifold Assembly -~ Order 140734 ... ... ... c..... 1
81 125003 Washer - Dynaseal ............cviuiiinnnnnnnnnnnn.. 1
82 S-2618 Capscrew........ e e e e e e e e 1
83 Plunger..........ccuuvuu. .. 1
o5 Washer 111111111 boraer 140734 :
86 B L 1
87 OR3-6 TOM RINE t ittt e e e e 1
88 127302 Fitting Connection - Incl. 134630 Service Sleeve ...... 2
89 137572 Tube - Manifoldto Case .......uiuvirinnennnnnnn.. 1
90 155522 Cartridge Assembly ............ ... e, 1
91 OR4-16 B S 15 & ¥ OO 1
92 OR4-11 | MO" RING. ettt ittt eeeaest e ee e 1
142895 Gasket Kit - Incl. Items 14, 23, 27, 31, 45, 59, 67, 71, 76
& 28, Page 37 ... ittt it
142897 "O'" Ring Kit - Incl. Items 3, 40, 41, 49, 55, 58, 69, 73 &
87 Item 8, Page 29 - Items 14 & 15, Page 31 - Items
23 & 24, Page 33 - Items 13 & 14, Page 35 - Item _
17, Page 39 ..ottt i
142899 Oil Seal Kit - Incl. Item 3 Page 31 - Item 1 Pzge 37 -

Item 15 Page 37




Fig. 13
TRANSMISSION - REVERSE IDLER SHAFT GROUP

First Used On

II".EI‘}CZDIM Pl\?g.T PART NAME Qty. Serial Numbers
FROM THRU
1 125519 Shaft - Reverse Idler ..........ciiirinnnnennnnnnn 1
2 150429 Washer - Idler Shaft Gear .. .. ... itiiiinnennnnn. 2
3 125521 Gear - Idler -« 28T .. it iiint ittt ettt ei e iieenn 1
4 125522 Roller Bearing..........oiuiiiiiiitiinnnienennnnnan 1
5 125523 Plate - Loocking ......0iutuuiiiintiinnnnneeeennnnnn 1
6 S-266-D | CapSCIeW ...uiiiuieeenenueenneenneeeeneenenenneens 2
7 LW-166 | LOCKWITE oottt ettt et et ettt e e e AR
8 OR4-27 B L = - 1

23



gl ¥ Gl El

s

S ¥ 2 ¢ 2 e 8

- INPUT SHAFT GROUP

Fig. 14

TRANSMISSION




TRANSMISSION - INPUT SHAFT GROUP

First Used On

Il’ggM PI\?ST PART NAME Qty. Serial Numbers
FROM THRU
*125502 Fwd. & Rev. Clutch Assy. (Incl. 1,2, 4 thru 25).......

1 125530 Shaft - Input ...ttt ittt tiiinnareiarennnns 1
2 114362 Ring -~ Retainer ...........ctuiiiiirinnnnnnnanenns 3
3 104705 OilSeal ....iiiiiiiiiiiiiiiiias. et 1
4 116599 Ball Bearing c e it aneetonssseennenaesosonns 1
5 150433 B =3 + V- 1
6 125536 Gear & Bushing Assy. (26T) (Include Item 7) ......... 1
7 Bushing ....uiiiniiiiiiaiiiiiiietnenenacnanonns 2
8 125550 Backing Plate .. .. cvii ittt iiieiiennenanns 1
9 125551 Backing Plate ...... ittt iiiineennnn 1
10 125548 Spring Clutch (Large) ...... ..ttt innnennnnn 12
11 125549 Spring Clutch (Small)......... ... i, 12
12 125545 Pin - Spring Guide ........ .. ittt ittt 6
13 125541 Piston AssemDbly ........ it 2
14 133600 Seal RING v ivsiiiiiniiiiiineneeenneeaseenaoanennan 2
15 133601 Seal RING vttt ittt iiiesiesanennonnnnes 2
16 129587 Plate - Spring Retainer ........ccciiivinirennnennnn 2
17 125504 Plate - Clutch Driven .........viiiintnnennneennn. 14
18 125505 Plate - Clutch Driving....... . i, 12
19 150428 L= -3 + =T 2
20 125552 CaAPBCTEW ittt iiiniirennanseecnenenensnnensnansans 3
21 125553 Nut - Flexlock ...t iiniiiniiiiniiiiitinienanennn. 3
22 125554 Gear Assembly - 25T (Include Ttem 23) .............. 1
23 Bushing ...uiieiiiniiiieneieerieereneeensnonsnsnns 2
24 150430 B X o1 1
150433 L= 1 < U= 1

25 104706 Ball Bearing «v.v ettt it innionannennnnnas 1
26 *129509 Seal RINg cvvviiiii ittt it ittt 6
27 WF-316 { Washer - Flat . ...ttt iiniiinnnanann. 1
28 123298 Nut - Esna 1

.......................................

* NOTE: When Ordering 125502, also order Item 26.

25



Fig. 15
TRANSMISSION - UPPER COUNTERSHAFT GROUP

26




TRANSMISSION - UPPER COUNTER SHAFT GROUP -

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
1 125562 ) £ - 1
2 116623 Washer - Retaining ........cciiiiiiiiiiieeneinnnnnss 1
3 5-266-D| Capscrew - Washer ... .ttt nirenenennannnnnnns 2
4 LW-164 | LoCKWITE vttt sintiteeeanncnsnaesseaenacannnns AR
5 116598 Ball Bearing .....coovivnn.s e 1
6 125563 Gear - BT ittt ittt i i i e 1
7 125564 T T 1
8 125565 Gear - 41T ........... TN et 1
9 125566 Ring -~ Retaining ...ttt iinennnnnnnas 1
10 118046 Ball Bearing v ovverieieiiiiinneennnenoeeonnannneans 1
i1 125567 Ring - Retaining ... .. i iiiiiiiiiiiiiinninenennes 1
*125569 ist Gear Assembly (Incl. Items 12thru 28)...........
12 150432 Washer ... ittt ittt nnnananeseens 1
13 125570 Gear Assembly ~ 23T (Include Item 14) .............. 1
14 Bushing ....vuiiiiii it i i i i e 2
15 129505 Plate - Backing .......c.itiiiiieiiiirinninnnnnnnans 1
16 125573 Ring - Retaining .. ...... .ottt 1
17 125504 Plate - Clutch ~ Driven ........ciiiiiniinnnennna.. 13
18 125505 Plate - Clutch - Driving ......cviiiinnrnnnrenn. 12
19 129503 Guide - Spring ... ...t i i e, 6
20 129504 e o o7 P 6.
21 125506 Plate - Spring - Retaining ........ccvtiniiiinnenennn 1
22 129502 B B o« 1
23 133601 Seal Ring (Small) ... .. ittt i
24 133600 Seal Ring (Laarge) . ..o ivii it iiiiiiii i 1
25 150427 L= 3 < L 1
26 125574 Cylinder Assembly - Ist Gear .......cciiiuniennnann. 1
27 129506 CaPSCTEW ittt ittt 3
28 125553 Nut - Flexlock ...ttt iniiennns 3
29 129512 Ball Bearing ...vvtutiniiiiiiiii ittt iininnnnnnns 1
30 *129509 Sealing RIng +.vvtininiiniiinetiiinennnnnnnnnnnanas 4
31 WE-312 | Washer - 3/4" SAE std .. v viiin et innnenennnnnnnn 1
32 129508 Capscrew 1

% When Order 125569 Assy. - Also Order Item 30.

27



20 21 22 13 Il 14

9

Fig. 16
TRANSMISSION - 2nd & 3rd GEAR GROUP

28




TRANSMISSION - 2nd & 3rd GEAR GROUP

First Used On

IEISM PNA(E){.T PART NAME Oty Serial Numbers
FROM THRU

129517 2nd & 3rd Clutch Assembly ................ e 1

1 129518 Shaft - 2nd & 3rd Gear .......covininnennnnnnnnnn. 1
2 129509 Ring Sealing ..... ... i it .. e 6
3 116719 Ring - Retaining........ ... i iininiennnnnn.. 1
4 116598 Ball Bearing «..viiiuniiiiiniin i, 1
5 150431 Washer . ... 1
6 129523 Gear Assembly - 21T (Includes Item (A 1
7 Bushing ... ... i i i 2
8 150426 Washer. ... i i i i 1
9 129533 Plate - BacKing. iu e ieuneinennreenenennnnnnnnn. 1
10 129538 Plate - Backing ................. et e 1
11 129528 PistOn ..t e e e 1
12 129535 Piston ............. D 1
13 133600 Seal Ring (Laarge) oo ii e oo, 2
14 133601 Seal Ring (Small) ........... I I S T T T 2
15 129530 Guide - Spring ............ e ettt i, 9
16 129536 Spring ......... et vttt 9
17 129537 e o T 9
18 129531 Spring = Short ...t e 9
19 129532 Spring - Short ... . e e 9
20 125504 | Plate - Clutch - Driven........ C ettt iterer e 16
21 125505 Plate - Clutch - Driving .. ..vern e crnnrnnnnennn. 14
22 129529 Plate - Spring Retainer.................... e 2
23 129539 Capscrew . i e e e 3
24 125553 Nut - Flexlock ... . i, 3
25 150425 Washer ... ... .. i 1
26 129541 Gear Assembly - 35T (Includes Item 210 P 1
27 Bushing...... ... 2
28 150434 Washer ... o e 1
29 134466 Ring - Retaining ........ .. ciiiiuiiunnnnnnnnnn... 1

30 132064 Gear ~ 31T . ..l e e X
31 129547 Gear - 53T . ittt e e 1
32 120261 Bearing - Roller...... ... i, 1
33 116623 Washer - Retainer ..........0u.itininnnnnnnnnnn.n. 1
34 S-266-D| CapSCrew ...ueeenunneenennnennmseeanii] 2
35 LW-164 | Lockwire (As Required) 1

............................

29



27

22 21 20

Fig. 17
TRANSMISSION - OUTPUT SHAFT - AXLE ENGAGEMENT GROUP

A
£



TRANSMISSION - OUTPUT SHAFT; AXLE ENGAGEMENT GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 130534 L B - 1
2 118060 Retaining Ring ..... ittt ienneneencnanenns 1
3 120260 Ball Bearing cvv it ittt eennsaoneessssanaansn 1
4 129559 S PAC BT 4ttt iiiee ittt ittt et 1
5 132066 Gear - Final Reduction (32T) .v.v it innriinrennnens 1
6 125566 | Ring - Retalming .. vueverureronarenennraeaneanennnn 1
7 129557 Snap Ring.....coiiiiiiiiiieiiiinnnnnnnns et 1
8 129556 Ball Bearing cvveeieriiiiieirieennonsonesocassneanas 1
9 137977 Shaft - Output (Front) ...uueverrnernrennneneanennas 1
10 111272 Roller Bearing «..vovuveuneetienenereenaesoaaacnnnas 1
11 137976 Shaft - Output (ReAT) & virtnnnenrueneeeneenennanneanes 1
12 120250 Sliding Clutch ...ttt it it i it et tenenennnnns 1
13 118062 Ring - Retaining ...oiviiinreiiininnninnneennannan 1
14 118046 Ball Bearing «.vviivnininiiiteneeeennaanoennannnnns 1
15 118086 Oil Seal ... . ittt i et ieeenanan 1
16 120265 Axle Throwout Assembly {Incl. Items 17 thru 26)...... 1
17 120266 Shifter Housing - Axle Throwout .....c.vieeeueeennn.. 1
18 116595 Expansion Plug ... v vuiiiiiiniieiiiieannneennneannan 1
19 116596 £ T 1
20 115451 Ball -Detent...........00uo... Gt ettt e 1
21 116640 R oo o ¥ - APt 1
22 116593 Setscrew - Detent ......uiiuitteeraanenaacenns 1
23 120268 Shifting ForK....vuiiiin ittt nnneaaeeennannnn 1
24 116148 Lockscrew ...t e e s 1
LW-164 | Lockwire #16 Gauge - Length as Required............ 1
25 120267 Shift Rail - Sliding Clutch .....c. ittt annnnn. 1
26 116594 Dowel L. e e e e e, 2

27 S5-267 Capscrew - 3/8" NC x 7/8" .. it v i iieeiienennn. 4
WL-16 Lockwasher - 3/8" Std . .uintinnnnnnnnnnenennnnnnns 4
28 120275 Gasket ... ...t i it i e e 1
29 130537 Snmap Ring .. ....iiiniiiiiiiiiiii e iitiannniaanan., 1
30 137974 Flat Washer. . ...ttt iiiiiattneneinnnnnnnnnnnns 2
31 123298 Nt ot i i e ittt et ettt et e 2
32 130044 Rubber Washer 1

....................................

31



e
Nigad

ig 1\8\\\

Fig. -
TRANSMISSION - VALVE GROUP

32



TRANSMISSION VALVE GROUP

First Used On

I'II\[‘IIéM PI?S.T PART NAME Qty. Serial Numbers
N FROM THRU

( 144416 /Valve Complete - Transmission Includes Items 1-16... 1
1 \\—/ Housing - Valve .............. 1
2 Plunger - Brake.............. 1
3 Plunger - Forward & Reverse..y Order 144416 Valve 1
4 Plunger - Speed Range......... 1
5 139573 Plug Detent - Brake .......oouinreinnnnnnnnnns. e 1
6 144633 Plug Detent - Forward & Reverse .......oceeuueeenn. 1
7 144634 Plug Detent - Speed Range . .. v.ovvveintinunnnennnnnnn 1
8 136361 Plug - 15/06" e 1
9 119183 Spring Detent ...t ituitiinnnnviinnnnnennennn . 2
9A 139389 Spring Detent ... ...ttt iiinnneennnnnnenn. 1
10 136363 Plug - Plunger « vt ittt it e ittt e 1
11 144635 Cam -~ Detent ...ttt in it nnnnenneennnnnn, 2
12 129646 Ball - 5/16™ Did cvvtt it ieie it ittt 8
13 136366 Snap RIng ittt i e i et i e e e 3
14 OR2-8 B 2 < 1
15 124516 L Y 3
16 OR4-19 B 3% o - 3
17 OR4-9 | MO RING vtvrrtiiii e 6

18 5-2622 Capscrew - Valve to Transmission - 3/8'" NG x 2-3/4" 3-
19 WL-16 Lockwasher - 3/8" .. .. ... it 3

33



Fig. 19
PAYLOMATIC SHIFT GROUP

34

i
o



PAYLOMATIC SHIFT GROUP

First Used On

IIT\IgM Pl\é&é{.T PART NAME Qty. Serial Numbers
FROM THRU

1 HS-430 Handle - Shifter Lever ..........00iiiiiennnnea... 2
2 152993 Shifter Shaft R.H. (Range)........c.0oviiuervnnnnnn.. 1
3 152994 Shifter Shaft L. H. (Directional) ..........ccvunn.... 1
4 141025 Flange Bushing - Shifter Shaft ............ccuuuu.... 4
5 133934 Clamp - Steel . ... . i i i i e e e 2
6 133913 Clamp . e e e 2
7 133914 O K B oo ¥ 2
8 133911 Clam D e ottt i e e e e e 2
5-1526 Capscrew - Clamp 5/16" NF x 3-1/4". .. ............. 4

WL-15 Lockwasher - Clamp 5/16" Std. ..........covu'unnun.. 4

H-15 Nut - Clamp 5/16" NF ...ttt e 4

9 158397 Ball Joint ..o i i e e i 4
H- 16 Nut - Ball Joint - 3/8" NF .. .vittnnenene e, 4

WL-16 Lockwasher - Ball Joint - 3/8" Std ........c0 ..., 4

10 133921 Link - Range .. vt v ittt it ettt e e, 1
11 133922 Link - Forward & Reverse ............cuivuuuune... 1
H - 36 Nat - Jam - Links ~ 3/8" NF.......c0vtiiinnnnnnn... 4

12 133923 Bellcrank - Range .......... e et e e 1
13 133927 Bellcrank -~ Forward & Reverse.........ocovuuunn... 1
14 HA-800 | Bearing - BelleranK. ... out vt iinnn e eeieanennnnn. 4
118493 Grease Fitting ~ Bearing . ........oouivinnunnnnn.., 4
S-149 Capscrew - Bearing 1/4" NF x 1-1/8" ... ............ 2.

S5-147 Capscrew - Bearing - 1/4" NF x 7/8" ............... 4

WL-14 Lockwasher - Bearing - 1/4" ..., ... ................ 6

H- 14 Nut - Bearing - 1/4" NF.. ... .o0 i, 6

15 135642 Shifter Rod - Range .. ..ot nninaennnnnn. 1
16 135644 Shifter Rod - Forward & Reverse ................... 1
17 HL-1264 | Pin & Cotter - Shifter Rods . ... ovvnrrinnennnnnnn... 4
18 1

35



14 10
13 '
15 2
®
©
Fig. 20
AXLE THROWOUT GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty’.
FROM THRU

1 157610 Lever - Throwout (Incl. Ttem 2) ... .ot viivnnevnnnninn 1
2 102092 Bushing .....cieuiiiiiiii it iiiinneiieennns 1
3 101572 Sleeve . i i e e e e e e e . )3
4 HS-430 2 < Ve ) o 1
5 127732 Control Rod - Upper ....ciitiinnineiennnnennanans 1
6 Jam Nut.= 1/2" NE . ..ttt et e et eaenannn 1
7 GH-211 | Clevis vttt it ittt e ittt ettt et e et et eeeetaannnns 1
8 GH-212 | Pin & Cotter ~ Clevis ...ttt ennenseeenannnnns 2
9 107655 Bell-Crank - Incl. Ttem 10 ... ... vttt iieinennnnnnnn 1
10 102092 Bushing. ..ot i e et e e e 1
11 101572 Sl Ve Lt it e e e e e e, 1
12 127731 Control Rod - Throwout - LOWer ....ovverurennnen.. 1
13 Jam Nut = L1/2 N . ittt ittt ettt et et e eteeaenannnn 1
14 104891 Clevis i e et 1
15 GH-212 | Pin & Cotter - Clevis vttt iin it eneeennenennnnnns 2
16 5-11024 | Bolt - Bellcranks -« 5/8" NF X 3" ... 0iueerenennnean 2
118492 | Grease Fitting - 1/8" N.P.T. 85% . ....... ..., 2

WL-110] Lockwasher « 5/8" NF ... .ttt ssennnannnens 2

H-110 NUt = 5/ N 4ttt ettt ittt ettt eee s eneeennennnns 2

36




(9 18
i T
2
7

21 ¥

o

S

Fig. 21
BRAKE & TRANSMISSION DISENGAGE GROUP
First Used On
ITEM PART Serial Numbers
NO NO. PART NAME Qty.
FROM THRU

1 103902 Foot Pedal - Brake & Disengage ............0ouv.... 2
5-1612 Capscrew - Pedals 3/8" NF x 1-1/2" ................ 4
WL-16 Lockwasher - 3/8" Std .....vuvuiiiinn i, 4
H-16 NUt = 3/8 NF ottt ittt et e ittt e e reeaeenn. 4
2 142394 Brake Pedal...... ... ittt i, 1
119692 Grease Fitting ...t iiiniinennnn. 2
3 130745 Bushing - Brake Pedal ...................cuvuvu.... 2
4 GH-211 | Clevis .o i ittt e e e e 1
5 GH-212 | Pin & Cotter ..ottt ittt it ittt e e eannn 1
6 H - 38 Nut - Jam L/2" NF ...t i e, 1

7 111871 Push Rod - Brake Cylinder .........uvuiuneennnn... Lo
8 123704 Master Brake Cylinder....... ... ... .. vuvuuuinn.. 1
111582 Repair Kit - Master Cylinder ............ ..o .... 1
S-1614 Capscrew - Cylinder to Support (3/8" NF x 1-3/4" 1g.) 3
WL-16 Lockwasher - 3/8" Std .............c.iiiineuinnn.. 3
- H- 16 Nut - 3/8 " NF ottt i et 3
9 122944 Spring - RetuUrmn ..out it nnnn e e i eeeeeennn.. 2
10 141369 Disengage Pedal......... ... 0iiiiiniinnniuennnnn.. 1
118491 Grease Fitting - Alemite #1610-B ................... 1
11 103903 Bushing - Disengage Pedal .............c000vuvnnn... 1
12 HIL-3486| Pin & Cotter ..ot ntnt ittt et ee e, 1
13 134814 Fastener - Spring. ..., 1
CP-35 Cotter - 3/32" x 5/8" L. .. i 2
14 141368 Bellcrank ... oo . i i i 1
118192 Grease Fitting 90° . ... ... ... ... ... .. ... ...... 1
15 130579 Rod - Disengage Pedalto Valve ............c......... 1
16 H - 35 Nut = 5/16™ NF .ottt 2
17 HL-1263| Clevis...... e e e e et e et 2
18 HI-1264| Pin & CoOtter v vin it et e e et e e 2

19 Valve - Transmission (See Fig. #19). ... .. .. ...

20 141560 Spring - Disengage .........c.oiuiuiiiunn ., 1
21 133774 Pin - Brake & Disengage Pivot..........oouuuun..... 1
5-1418 Capscrew - Pin 1/4" NF x 2-1/4" . . ... 1
WL-14 Lockwasher - 1/4"Std .................. v, .. 1
H- 14 Nut - F/ 4" NFE i e e e e 1

37



17

13

Fig. 22

ACCELERATOR LINKAGE GROUP

First Used On

IggM Pl\.?‘g\'T PART NAME Oty. Serial Numbers
FROM THRU
GAS AND DIESEL

1 HL-1235 ] Pedal. . oot iit ittt ittt i et et e iseseeennnnnnnn 1
2 119582 S ¢ 1
CP-38 L - I 1

3 104473 328 T 3% + U« 1
4 H - 35 Jam Nut ~ 5/16" i e 1
5 HL-1263 ] Clevis oottt ittt ittt teee et stneeneiraseeesneanans 1
6 HL-1264 | Pin & Cotter & vt iiinn it ittt reeseeenannens 2
7 134627 Accelerator Cross Shaft...........civ it ennnns 1
8 HA-800 | Bearing - vuuvtritiinieteeiieseennonannaneeennans 2
9 118494 Fitting - Grease . ... vt ittt ennnsans 2
10 S5-146 Capscrew - 1/4" NF x 3/4" ... .t iiiiiiininnnnns 2
WL-16 Lockwasher - 1/4" . et enns 2

H-16 B L B L 2

11 129955 Clevis et i i i et e e e e et 1
12 HL-1264 | Pin & Cotler v vttt tetet e et it e e et e e e e aeeaaeeean 1
13 152860 Accelerator RO (Gas). e o v vee e inrennroneennsnneens 1
14 157767 Accelérator Rod (Diesel) ... .uniniininnennnnnennnnn 1
15 H - 34 Nut - Jam - 1/4" Lttt i ettt 3
16 130462 Ball Joint . ittt ittt i e e et e 1
WwWi-14 LockWasher ..ottt ittt ittt it i e i i 1

17 119059 o 03 o - Pt 2
18 157725 Bracket - (Diesel) 1

........

.........................

38




Fig. 23
VALVE CONTROL GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 HS-430 D £ 1 ) 2

2 157637 Bucket Lever - with Bushings ... ......ovinvrennn... 1

3 157638 Boom Lever - with Bushings........................ 1

4 102092 Bushing - Lever Hub......... ... . .0, 2

5 127926 Sleeve - Valve Levers .....uiinernnronennneenennnn. 1

6 127927 Collar - Lever Spacer ..........veeeiuneennnnnnnnn. 1

7 S5-11056 | Capscrew - 5/8" NF X 7" Lg .. uutuerrnnnenenneann.. 1

8 WL-110 | Lockwasher - 5/8" Std. .....titirininnn e nannnnnn 1

9 H-110 Nut - 5/8" NF .ttt ettt et it et e 1
118491 Grease Fitting - 1/8" Straight. .. ......covuevunnn.... 2

10 152919 Valve Control Rod - Bucket .......viviinniinnn... 1
11 152915 Valve Control Rod - BoOm . ..o iivvin i iiieeennn. 1
12 Jarm Nut - 1/ 2" NE . ittt ettt e et e i 2
13 HIL-3485| Yoke - Adjustable ...........c.iiiirinnueennnnnnn. 2
14 GH-212 | Pinand Cotter ........uiiiiiiinnne e, 4
15 HL-3486 | Pin and Cotter. ..o uu ettt it e e, 2

H - 36 Jam Nut - 3/8' e 2

39



K

v-e-c-1 -

Fig. 24
BRAKE CONNECTION GROUP

40



BRAKE CONNECTION GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
LINE - MASTER CYLINDER TO FRONT TEE

1 HA-884 | Gasket. .. ov ittt iiintneieeeeineneneaeneanaoennnnennn 1
2 120876 | "Y' FALHNE e n vttt e e 1
3 HA-883 L@ 2= 5 1
4 HA-882 | Fitting - Bolt oo v vrvnrtneee et et 1
5 103486 Elbow - St. (Stoplight Switch) ..........coviueu.. .. 1
6 122034 Tube & Nut Assembly ... ... .. i 1
7 155736 B T = 1
136271 | CliP et vttt ettt e et e e e e e e e e 1

5-286 Capscrew - 1/2"" NC x 3/4" (Clip to Axle) ............ 1

WL-18 Lockwasher - 1/2M .. ittt it 1

S5-244 Capscrew - 1/4" NC x 1/2" (Teeto Clip)..v.cuvenn... 1

Wi-14 Liockwasher - L/4M. o ittt e 1

H - 24 Nut - L1/4" NC ottt et et e e e e e, 1

LINE - TEE TOR.H. & L.H. FRONT WHEELS

8 117439 Tube & Nut Assembly - (Tee to R.H. Wheel) ......... 1
9 107683 Tube & Nut Assembly - (Tee to L. H. Wheel) ......... 1
HL-35501 Clamp - L. H. Lineto Axle Clip......cvvuiirnnnnnnn. 1

120622 Clip- L.H. LineClipto Axle . .....iuinriiinunnnnnn. 1

S-244 Capscrew - L/4" NC x L/2" ... it iiinnnnnnnn.. 1

WL-14 Lockwasher - 1/4" ... .. . ... it 1

H - 24 F R e B A {0 1

LINE - MASTER CYLINDER TO TEE (AXLE SWIVEL)

10 138223 B L N 1
11 HIL-3550 | Clamp .o v vttt ittt it ettt ettt et eeeaaeannnns 2
5-248 Capscrew - 1/4" NC x 1" . .. ittt 2

WL-14 Lockwasher - L/4" ... ... i 2

H - 24 Nut = L1/ 4 NC ittt ittt ettt e e e e e e 2

12 146964 Couplng .o e e e et 1
5-158 Capscrew - 5/16" NF x 1" .. ... ... 0iriiiinnnnnn. 1

WL-15 Lockwasher - 5/16" ... .. ... ...ttt 1

H - 15 Nut - 57167 NF Lttt ittt ettt e et et e e 1

13 146962 HoOBe . i e e e e e e e 1
14 146966 e ot i ittt e e e e, 1
S-1514 Capscrew - 5/16" NF x 1-3/4" ., ... .. ... ..ccvuun... 1

WL-15 Lockwasher - 5/16™ ... ... ..ttt 1

H-15 Nut - 5716 NF ittt ittt et iie e 1

LINE - TEE TO RIGHT REAR WHEEL

15 126789 Tube & Nut Assembly ..., ... ... 0ttt nnn. 1
16 148438 Coupling ..o i e e et 1
S-1512 Capscrew - 5/16" NF x 1-1/2" ... ... ... ..covuunn... 1

WL-15 Lockwasher ~ 5/16™ ... ... . . . . . ittt 1

H-15 NUut = 57161 NFE oottt ettt ettt et e e 1

17 146962 Hose .o e e e e 1

LINE - TEE TO LEFT REAR WHEEL

18 104383 Tube & Nut Assembly ....... ...t irnneennnnn. 1
19 HL-3550 jClamp - To Axle Swivel .... o it nnanennnnn. 1
S-1514 Capscrew-5/16" NF x 1-3/4" ., . . ... ... iunnnn... 1

WL-15 Lockwasher - 5/16" ... .. ... .. 1

H - 15 Nut - 5716 NFE Lttt et e e e e e e e e, 1

20 146965 Coupling . e e 1
S-1512 Capscrew - 5/16" NF x 1-1/2" ... ... ..couueunn... 1

WL-15 Lockwasher - 5/16% ... . ... ... e 1

H - 15 Nut - 5/16" NF ottt e e e e e e e e 1

21 146962 Hose o e e e e 1

41



Fig. 25
DRIVE SHAFT - UPPER REAR

First Used On

Il'ggM pI\IAgT DART NAME aty. Serial Numbers
.EROM THRU

1 151797 Yoke - Accessory Drive End......oovuvnennnnnnnnn.. 1
2 151799 T BOlt et e e, 2
WL-16 Lockwasher - 3/8" ... ... . .. .. . . i, 4

H - 16 Nut - 3/8" NF ittt ittt e e e e e, 4

3 154081 Journal & Bearing Kit - (Incl. Items 4 thru 8) coi..... 2
4 Cross - NSS ... ...t e 2
5 154083 Gasket ... 8
6 Bearing Assembly - NSS .............. ... .. 8
7 154082 Snmap Ring...o.uuuiii i e 8
8 118493 Fitting - Grease (Cro88) .......ouviunnn . 2
9 154089 Sleeve Yoke & Shaft Assembly (Incl. Items 10 thru 15). 1
10 Sleeve Yoke - NSS .. .iuuunitinne s, 1
11 118491 Fitting ~ Grease ...... ... ... ... 0. 1
12 154086 Washer - Cork .. .. . .. i 1
13 154085 Washer = Steel ... ..o, 1
14 154084 Cap -~ DuBt. ottt e, 1
15 Yoke Shaft ... ... i, 1
16 154080 Yoke -~ Transmission End .......ovuernnnnnnnnnno... 1
17 151799 A = 1= & 2 2
WL-16 Lockwasher . ... ... . i 4

H- 16 Nut 4

..............................................




Fig. 26
DRIVE.SHAFT - LOWER REAR

First Used On

...................................

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
- FROM THRU

i 151802 Yoke - Transmission End ........ccivierieeernnnnnn 1
2 151803 L L . < 7 2
WL-17 Lockwasher - T/16Y .. ... i iitinneanennnnn 4

H - 17 0 e A B YA 4

3 154073 Journal & Bearing Kit - (Incl. Items 4 thru 8) ........ 2
4 Cross - NSO S L.ttt ittt irrrennsenenensnannens 2
5 154075 Gasket ...ttt ittt it it e e 4
6 Bearing Assembly - NSS ........ ... .. ..., 8
7 154074 Snap Ring ...t it it et it e e 8
8 118493 Fitting - Grease ..............c.0uv... et 2
9 154079 Sleeve Yoke & Shaft Assembly - (Incl. Items 10 thru 15 1
10 Sleeve Yoke - NSS .. ... it iiiriitinernrnnnnnnannn 1
11 118491 Fitting - Grease ... ...ttt rnneereannneaas 1
12 154078 Washer - Cork ... .. it ittt tie e 1
13 154077 Washer - Steel ... .. .. ittt ittt ananenas 1
14 154076 Cap ~ DUBL .t ittt ettt ettt 1
15 Yoke Shaft - NSS ... ..ttt ittt tieeeennnnn 1
16 156752 Yoke - Axle End ... .ottt inniiieeearneananeannn 1
17 151803 L . ¥ 3 2
WL-17 Lockwasher - 7/16M ... it iitrnrernnnnnnn 4

H-17 Nut - 7/16" NF 4

43



Fig. 27
DRIVE SHAFT - LOWER FRONT

First Used On

II'EgM PI?(I){.’I‘ PART NAME Qty. Serial Numbers
FROM THRU

1 151804 Companion Flange ........ St teeeees et 1
2 158031 Yoke - Flange - Transmission End ... .........0..... 1

5-1811 Capscrew - 1/2" NF x 1-3/8"...... Flange to 4 -
WL-18 Lockwasher - 1/2" .. ............. Yoke 4
3 154073 Journal & Bearing Kit - (Incl. Items 4 thru 8) ........ 2
4 Cross - NSS ... . it e, 2
5 154075 7] Gasket .uuitiiitn ettt et e 4
6 Bearing Assembly ...... ... ... . 8
7 154074 Snap RINg ..iiiiiii i i, 8
8 118493 Fitting ~ Grease........ ..o . 2
9 156023 Sleeve Yoke & Shaft Assembly (Incl. Items 10 thru 15). 1
10 Sleeve Yoke - NSS .. oiv v 1
11 118491 Fitting - Grease ..........uouiionenenn .. 1
12 156026 Washer - Cork ... i, 1
13 156025 Washer - Steel ... oo, 1
14 156024 Cap - Dust .. oottt i i e, 1
15 Yoke Shaft - NSS . ...t 1
16 156773 Yoke Axle Bnd ...t 1
17 151803 U BOlt . e e, 2
WL-17 Lockwasher - 7/16% ... .. ... ... .. .. ... 4
H- 17 o D E e 4
18 130539 Drum ... 1
S-1614 CapsSCrew ... vvunninunnnn...: 4
WL-16 Lockwasher................... Drum to Flange 4
H- 16 Nut.oooo i e 4

(%3




FINAL DRIVE DIFFERENTIAL

FINAL DRIVE

Fig. 28
FRONT SOLID AXLE - HOUSING GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

152704 Front Solid Axle, Complete (PR 106-H-X1) ........... 1
1 154976 Housing - Incl. Items 2, 3 & T .o it irieennnonnnnnnn. 1
2 136726 Stud - Carrier to Housing - Short.......ovvvvvinna.. 10
3 136727 Stud - Carrier to Housing - Long.....covvvvenvnnvnnn 4
4 WL-18 Lockwasher ..... ...ttt 14
5 H-18 Nut. . it e 14
6 137317 Gasket - CarriertoHousing .......c.ovvivumnnnnnnann. 1
7 P-212 Plug - Oil Drain......coiiiii ittt iienananns 1
8 116584 Oil Breather Axle Housing ... .......oivvveieenenn. 1
103486 Street Elbow 90°. .. ... ... .. . . i ¥

45



710 12!

z jﬁ, 0 Go

Fig. 29
FRONT SOLID AXLE - DIFFERENTIAL GR;ID

. First Used On
ITEM PART e Serial Numbers
NO. NO. PART NAME - Qty.
FROM THRU
1551447 Differential Carrier Assembly .................... .. 1
/\127047 Differential Case Assembly, Includes Items 5, 11, 12,
14 and 38 ....... JR 1 = Q? H!
; 8995 | Gear & Pinion Set - Includes Items 16 & 33 .......... 1 & {g 8‘ D
1 ‘ Differential Carrier & Cap Assembly - Includes Items : v Y"] ‘7[ L,{ a
42, 44 & A5 1 L t
2 136783 Ring - Bearing Adjusting «o..vouenernnsnnnnnn ... 2
3 117548 Cone - Differential Bearing...........oc0eeunnn..... 2
4 127262 Cup - Differential Bearing ............oouuunonnn. .. 2
—_—5 Case - Plain Half (Included in Item 127047) ..o .. 2
6 136780 Gear - Side ... .. i 2
> 7 127056 Washer - Thrust. ... ... i . 25/
a8 | 136778 | Pinion.. ...l S
9 & 136779 | Washer - Thrust................... e 4
(Continued on following page)

&

RSN




FRONT SOLID AXLE - DIFFERENTIAL GROUP - Continued
First Used On
IggM PI?S\.T PART NAME Qty. 'Senal Numbers
FROM THRU
210 127057 5 Spider - Differential /é// ....................... 1
11 127049 Bolt - Differential Case (Long).....cvveueervanennnns 8
12 H-78 Nut - Differential Case Bolt (Long & Short) ........... 12
13 LW-1626] Lockwire - Differential Case Bolt ........ ... ... .... 1
14 127050 Bolt - Differential Case (Short)........ ... .. 4
15 P-212 Plug - Filler & Oil Level Hole . ........... ... ... 1
16 ; Drive Pinion - Order 138995....... ...t 1
17 127027 Cone - Inner, Pinion Forward Bearing.........o..... 1
18 127028 Cup - Pinion Forward Bearing .......c.vtviiinnann. 2
137217 Pinion Forward Bearing Cage & Assembly (Includes
Items 17, 18, 20 & 21). . ittt c i 1
19 137501 Pinion Forward Bearing Cage & Cup Assembly (Incl.
Ttern 18). ittt e e et
20 127067 Spacer - .219 ........ ... ... )
127068 Spacer - . 220 ... ..,
127069 | Spacer - .221 ... ... ...
127070 Spacer - 222 ... . i,
127071 Spacer - .223 ... ... ...
127072 | Spacer - .224 «..vuurinnnnn.. >Use Two
127073 | Spacer - .230 ... .ot As Req'd.
127074 | Spacer - .236 ...t
127075 Spacer - .242 ... ... ...
127076 Spacer - .248 ..... ... .. .. ...
127077 Spacer - .254 ... .. ... . ...,
21 127026 Cone Outer - Pinion Forward Bearing................ 1
22 127064 | Cover & Oil Seal Assembly {Includes Item 23}......... 1
23 127063 Oil Seal Assembly ... ciii it iiiii i ennnnanennns 1
24 Slinger - Order Item 25 ... ... . i, 1
_—1 25 = ~156773 » | Companion Yoke Assembly (See Drive Shaft Group).... 1
26 CP-414 | Cotter - Drive Pinion Nut. . . ..o iiinenneieennnns 1
27 104078 Nut - Drive Pinion v eue v s e erneeeeeeennennnnnn 1
28 127079 Washer Drive Pinion Nut ....... ... oottt 1
29 S5-2714-8 | Capscrew - Pinion Bearing Cage ................ e 8
30 WL-17 Lockwasher - Pinion Bearing Cage ..............o... 8
31 127078 Gasket COVer. ..ot iniee e ieeeennecanoesnonnnnsns 1
32 127251 Shim - Pinion Bearing Cage .005........... U N
136784 | Shim - Pinion Bearing Cage .010........... se as )
127350 Shim -~ Pinion Bearing Cage .003........... Req'd
33 Drive Gear - Order 138995 ... ... ... ... 1 ?
34 132804 Thrust BlocK ..o i ittt ittt it ieieainnaa e ann 1
35 136786 Nut - Thrust BlocK. . v v it iiiiiieeannneacnnennen 1
36 136785 Screw - Thrust Block .. ...oviiii i 1
37 127406 Rivet - Differential & Drive Gear.........ccivennon. ‘12 ~——
38 Case - Flange Half (Included with 127047} ............ 1
39 132780 Capscrew - Bearing Adjusting Ring Lock............. 4
40 LW-166 | Lockwire - Bearing Adjusting Ring Lock Capscrew.... 2
41 132900 Lock - Adjusting Ring . ... .coiveeiinninineeennnn.n 2
/ 42 Cap - Differential Bearing (Order Item 1) ............
43 LW-1612] LOCKWIre ..o vi vttt ieinseneenonnnneaeananss 2
S 136770 Capscrew - Differential Bearing Cap ...........o.0. 4
/45 132793 Dowel- Differential Bearing Cap...... NN e e e 4
46 127113 Bearing - Drive Pinion....... ... iiiiiiieeeneennn 1
47 127080 Snap Ring ~ Bearing ....... ..ttt ineniennenannn 1

47



<y
s

N
'I/’///é

(2
PSRRI
0" \‘
>

R GCARNIAN

37 _ \J

26 l : 19
~ S 2 23
— » |
e J 18
= I
F 20-21-22
I 2 45! 6
13 9 8
Fig. 30
FRONT SOLID AXLE - SHAFT & HUB GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

1 138841 Hub & Cap Assembly (Incl. Items 2, 4&30).......... 2
2 136695 Cup - Hub Bearing - Outer ......................... 2
3 136694 Cone - Hub Bearing - Outer................0.0........ 2
4 127029 Cup - Hub Bearing - Inner...............ouooonn. ... 2
5 136693 Cone - Hub Bearing - Inner................0......... 2
6 140710 Retainer - Hub Oil Seal............ovuurnnono o . 2
7 136734 Oil Seal - Hub Bearing ............oouuiomnnn . 2 i
8 153299 Brake Drum.......... . i 2 e
9 152163 Capscrew - Drum to Hub «ooovu i 20

LW-1650| Lockwire ...........ooiuiuoeno, 2

{Continued on following page)




FRONT SOLID AXLE - SHAFT AND HUB GROUP - Continued

First Used On
Seri
IggM PI;IA(E){.T PART NAME Qty. erial Numbers
FROM THRU
10 136750 Oil SHnger . ...t i i i i et e e 2
11 136723 Hub - Planetary Ring Gear {Incl. Item 12)............ 2
12 Sleeve - Planetary Ring Gear Hub ................... 2
13 136705 Nut - Hub Planetary Ring Gear ......c.cverrennennnens 2
14 136712 Lock - Hub Bearing Nut ... .. ooviiininnnnea e 4
15 136719 Gear - Planetary Ring (52T) .......c.civiiiiiiinnns 2
16 S-256-D | Capscrew - Planetary Ring Gear.........ocvuv.n e 16
17 136704 Lock - Planetary Ring Gear ........ccoveeeecccnnnnn. 8
LW-166| Lockwire - Planetary Ring Gear Capscrew ........... 8
18 154974 Spindle - Wheel Bearing.......ovvvonenininnneans 2
19 136696 Seal - Spindle to Housing ... ..o vivivnerennnncennens 2
20 S-110268| Bolt - Spindle to Housing .. .. ..o iiinnnneninenns 24
21 158183 Nut - Spindle to Housing Bolt......... ..o 24
22 153301 R =3 £ = R 24
T 23 136702 Oil Seal - Axle Shaft ....... ittt 2
24 136703 Retainer - Oil Seal. ..ottt ieerennannanecens 2
25 141461 Washer - Sun Gear. ... .c..vvnereernoeesscenaesnns 2
26 136720 Sun Gear - Planetary (20T) . ... iiiiiiinrieeeneannn 2
27 136709 Snap Ring - Drive Joint Retainer ............ccvnenan. 2
28 127243 Stud - Hub to Planetary Spider ........ ... oot 24
H-18 0 24
WL-18 Lockwasher - L/2V Std ... vi ittt i iiiiaennnes 24
29 136713 Gasket - Spider to Hub .. v vt ittt in e iineieaaanns 2
30 138834 Spider - Planetary Gear.......ccrvevaoncctasevannss 2
31 136721 Pinion - Planetary (16T) ... .iviiiinernnnneenanas 6
32 138833 Shaft - Pinion Gear ... ..ttt neaceeanans 6
33 138829 Washer - Planetary Pinion Thrust - Inner............ 6
33 136707 Washer ~ Planetary Pinion Thrust - Outer ........... 6
34 138548 L L 2 < - R 2
35 136714 Gasket - Planetary Geax Spider Cover ............... 2
36 138832 Cover - Planetary Gear Spider (Incl. Item 39) ........ 2
37 135995 Capscrew - Cover......... e 16
38 136012 Thrust BUutton . ot tvteiiiiiiinin e ereranananonoans 2
39 P-24 Plug - Planetary - Drive Oil Filler.................. 2
40 136009 Plug - Planetary - Drive Oil Drain .................. 2
41 135996 Stud - Wheel ... i i ettt e e 24
42 102430 Nut - Wheel Stud ... . ittt ittt i i iiicanns 24
43 152960 Wheel .. i i i e e e 2
44 152719 Side Ring « v vii ittt ie e i ettt i 2
45 152720 | LOCK RAME « v v eeeneeaneeaananeeeeanneaaeennn 2
46 136715 Shaft - Axle Drive .. ..t ininiinireieeroanaranns 2
138550 Valve - TRO18 ... .. it iiiaaeannnn -2
Tire - 13:00 x 24, 8 ply - Tubeless (Buy from local
Dealer) v i ittt e e e et e et e s

49



~|6

"8 17 19 21"

LL T

22 23 24-25

@i’&é‘iéé 26

@
g!) )
3
©
101112913 4 31 6
Fig. 31
FRONT SOLID AXLE - BRAKE GROUP
First Used On
ITEM PART Serial Numbers
NO NO. PART NAME Qty.
FROM THRU
1 153296 Brake Shoe & Lining Assembly - Includes Items 2 thrub| 4
2 Shoe - NSS -~ Order Item 1.......vuiiinunnnennnnnn.. 4
3 153297 Laning ..o 4
4 142832 Rivet . o e e 64
5 153290 Spider Brake - Seal, Pins & Adj. Cam Assembly -
Includes Items 8 thru 15. ... ...t unenn e, 2
6 153291 Pin - Brake Anchor................ ..., 4
7 104672 Pin - Brake Shoe Guide. . ...... .ot nnennnnnn... 8
8 143289 Washer - Brake Shoe Guide Pin ......ovvenrvnnunn... 4
9 104640 Washer ~ Brake Shoe Guide Pin v..oovuneeneennnn. ... 4
10 104657 Bolt - Brake Shoe Adj. Cam (Includes Item 12y ..., 4
11 104658 Washer -~ Brake Shoe Adj. Cam ..........couuuuv.... 4 -
12 104655 Spring - Brake Shoe Adj. Cam ......ovevunnennn.... 4
13 121726 Cam - Brake Shoe Adj.......ovuivemninnnne .. 4
14 153294 Seal - Brake Drum .......uuviiiinnennnnununnnn.n... 2
15 141219 Spring - Brake Shoe Return.............c.uuvnonn... 2
16 156603 Wheel Cylinder Assembly - Includes Items 17 thru 22 2
107224 Repair Kit - Wheel Cylinder - Includes Items 20 & 22..
17 Casting - Cylinder - NSS - . ... ... .. 2
18 104695 Piston ..., 4
19 104696 G 4
20 104697 | Spring..uu.ennnn e 2
21 104698 Boot. L e, 4
22 109543 Bleeder Screw ... 2
23 132830 Inlet Connection ....... .. ... . . . 2
24 HA-88 Gasket ........ ... ... ... ... 2
25 HA-884 | Gasket ..................... Inlet Connection 2
26 107589 Bolt....ooiii ... } 2
27 124142 PushRod ... ..o 4
28 150100 Washer - Spring ................ Guide 8
29 104645 "C" Washer.............cvuu.n... } Pin 8
30 153295 Link ..ot Anchor 2
31 124242 "C" Washer..................... Pin 4
5-268-8 | Capscrew - 3/8" NC x 1"......... Wheel Cylinder 4
WL-16 Lockwasher - 3/8". ... .......... To Spider 4




1323 21 22 24 }2‘ -
VRVAN e —

oW

20

7 { !
S —t
S j 3
Fig. 32
STEERING AXLE - HOUSING
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME QtY. -
FROM THRU
152703 Steering Axle Complete (PS 90-H-X9) ................
1 141452 Housing (Incl. Items 4, 5& 6) .. .cvvinininiennnnnnn, -1
2 137158 Gasket - Carrierto Houstng™>. .. . ... .coivernnenan. 1
3 116584 Oll Breather .. ... .. ittt ieinniienaanannns 1
4 P-212 Plug - Oil Drain. ...ttt i it iainernenans 1
5 141404 Stud - Trunnion Socket to Housing ......covvenneunn.. 8
)76 141405 Stud - Trunnion Socket to Housing ................... 8
i 141933 Nut ~ Socket to Housing Stud ........ .o 8
8 141932 Nut - Socket to Housing Stud .. ......iiiiiiiiinnn. 8
9 137134 Capscrew - Carrier to Housing - Short .............. 6
10 137135 Capscrew - Carrier to Housing - Medium ............ 2
11 137133 Capscrew - Carrier to Housing - Long............... 2
12 WL-17 Lockwasher Carrier to Housing Capscrews........... 10
13 109495 Yoke - Tie Rod (12Thd) L. H. ....iiiiiiiirinnneenns 1
14 109494 Yoke - Tie Rod (16Thd) R.H. ......vvinrieninnnnnn. 1
15 116367 Bushing - Tie Rod Yoke Bolt......... ..ot 2
16 109354 Bolt.- Tie Rod YOKe ..uvvirtnreiiiieeannaneeannnnn 2
17 109384 Nut - Tie Rod Yoke Bolt......... ..., 2
18 CP-412 | Cotter - TieRod Yoke Bolt ...... .. coiiiniin.. 2
19 109377 Pin - TieRod Bolt Lock .......... . iiiiiinnan. 2
20 S-1822-8 | Bolt - Tie Rod Clamp .. .o v v vt i i i it iiicisaeeeennnn 4
21 H-18 Nut - TieRodClamp Bolt ...... ... iiiiiiiinneennnn. 4
22 109385 Nut - TieRod Lock ... ittt iiiiiiiieineeannenn. 2
23 132437 Screw - Steering StOp .. .. v ittt e e 2
24 136749 Tie RO .. it i it ittt cittnienans 1
51




24 252627

18 ——é/ V
34 =) H 15
| 7 3 N 4
. \\
33 ‘ ]
35 . 3‘
_ 4N 32
2. 34 By 1213
— )
. ?j\
7
19
. 7
39
3738 41-42
;
6
8
9 L1213

Fig. 33
/ REAR STEERING AXLE - DIFFER&NTIAL

N e




g

First Used On

Serial
No. No. PART NAME Qty. 3! Numbers
FROM THRU
155056 Differential Carrier Assembly .. ... ...t .o... 1
/ 137164 Differential Case Assembly (Incl. Items 5,11,36 & 8
of Item L2) ... ittt it i i 1
137131 Gear and Pinion Set (Incl. Items 15 & 33) ............ 1
1 137162 =t Differential Caxgrier & Cap Assembly (Incl. Items 40,
- 41 & 42)... g‘&-o_ .............................. 1
2 137416 Ring - Bearing Adjusting .........coiirmreenendnnnn. 2
3 137129 Cone - Differential Bearing......ccoiiieennieenna, 2
4 104577 Cup - Differential Bearing......c.viiinnieeienennn. 2
5 Case - Plain Half (Order 137164)..........civiuinnn, 2
6 142684 Gear -~ Side ..ttt i i e e e 2
K 137145 Washer - Thrust ........ ... .0 i, 2
8 142683 PInion . iuitiiiint it nesreeansrennneatnencnoennns 4 90
9 112055 Washer - Thrust ....... 4
=10 137169 | Spider - Differential. . "ﬁ" NERNERN L4, G 2O
11 127049 Bolt - Differential Case ........ .. v iiiiiiiinnn. 8
12 H-78 Nut - Differential Bolt ........ ... i i, 8
13 104575 LockWire .. ..ttt it iiitieeirentnenannasannns 1
14 P-212 Plug - Filler Hole ..... ..t iiiiiiiiiiiiinnns 1
15 Drive Pinion - (Order 137131) ... ...0ooonnnnnnnnnn 1 )C) 16
16 104559 Cone - Inner - Pinion Forward Bearing .............. 1
17 109310 Cup - Pinion Forward Bearing..........coiivieennn 2
18 137594 Pinion - Forward Bearing Cage & Cup Assembly (Incl.
e T 1 ’2.&:0
19 137147 Spacer - .165 ..... ... ..., ]
137148 Spacer - .166 .............
137149 Spacer - . 167 ....... . oL
137150 Spacer - . 168 .............
137151 Spacer - .169 .............
137152 sgacer S 1T0 > Use Two As
137153 |Spacer - .176 ............. Required
137154 Spacer - . 182 .............
137155 Spacer - .188 .............
137156 Spacer - .194 .............
137157 Spacer - .200 ............. — .
20 104559 Cone - Outer - Pinion Forward Bearing.............. 1
21 137168 Cover and Oil Seal Assembly (Incl. Item 22).......... 1
22 137136 Oil Seal Assembly .. ... it in ittt it 1
23 Slinger (Order Iterm 24). .. .ot ittt nnerrnanansnennen 1
24 156752 Companion Yoke Assembly (See Drive Shaft Group).... 1
25 CP-414 |Cotter - Drive Pinion Nut .........0teuiiuinnnnnnnnn. 1
26 104078 Nut - Drive Pinion ........ .ottt -1
27 127079 Washer - Drive Pinion Nut ........... ... 0. 1
28 114521 Capscrew - Pinion Bearing Cage ........ccvvieranan. 8
29 137159 Gasket - Cover ... iiriitiiiiii ittt ennananaens 1
30 137143 Washer - Thrust .......iin i iiiiiiiiiinnneans 1
31 137130 Bearing - Drive Pinion Rear............oviiiin..n. 1
32 137146 Lock RINg .ttt iietnennnnnnnans 1
33 Drive Gear (Order 13713L) ... .t ineenennnnnn 1
34 137587 Shim - Pinion Bearing Cage (. 003)... 1
137588 Shim - Pinion Bearing Cage (. 005)... Use As 3
137589 Shim - Pinion Bearing Cage (. 010)... Required 2
137590 Shim - Pinion Bearing Cage (. 020)... 1
35 127406 Rivet - Differential and Drive Gear .. ............... 12
36 Case - Flange Half (Order 137164) .................. 1
37 132780 Capscrew - Bearing Adjusting Ring Lock ............ 2
38 LW-1618| Lockwire - Bearing Adjusting Ring Liock Capscrew .. 2
39 137586 Lock - Bearing Adjusting RIng .. ......coviuiinnnnnn.. 2
— 40 Cap - Differential Bearing (Order Item 1) ............ 2
o 41 132793 Dowel - Differential Bearing Cap......c.venuuuuene.n. 4
42 137132 Capscrew - Differential Bearing Cap ......covveuvnnn. 4

~ :

53



o

ol

14
¢ Oty
29

v

69

€g

g 0L 79 €9 S99

| @@-_
Oy
@

£

6

0e6e

9%
0§

6v-8Y Ly

-17G

IS
LI

G2

£¢
09

85
65

-2

1§

— =Y

C

ohg
]

(

Fig. 34
REAR AXLE - SHAFT & HUB GR

—.




> REAR AXLE - SHAFT & HUB GROUP

First Used On
TeM PAST PART NAME Qty. Serial Numbers
FROM THRU
1 138841 Hub and Cup Assembly {Incl. Items 2,4 & 48) ........ 2
2 127029 Cup - Hub Bearing - Inner .........ccovtuetcnnennn 2
3 136693 Cone -~ Hub Bearing - Inner........cueueeneeeensonnn 2
4 136695 Cup - Hub Bearing - Outer.... ..ottt ncenneens 2
) 5 136694 Cone - Hub Bearing - Outer.. ... ... erenunnennn 2
R 141334 | Retainer - Hub Oil Seal. .wwrmscsrnneeennneeeennns 2
~ b4 137752 | Oil Seali.eueuenenennnn. TS S 2
T e 136238 Pin - Hub Qil Seal Retainer ... .......iieirieencnnns 2
8 136734 Oil Seal - Hub Bearing ......citieiniiieennnnnns 2
9 136723 Hub - Planetary Ring Gear (Incl. Item 15)............ 2
10 wP™~136719 t+ Gear - Planetary Ring (52T ) w2 oo i i vi et 2
i1 S-256-D | Capscrew - Planetary Ring Gear ......... ..ot 16
LW-166 | LOoCKWITE t vttt ineinnnnninisnsesanesasnasaossosas 8
1 136704 Lock - Planetary Ring Geax)..---ccccvvenerransnsenn 8
T3 = 141929 Steering Knuckle {Incl. 14 4. ... . ... vt 2"
14 136737 Bushing - Knuckle T T . ... .. ittt 2
15 | I STEEVE = NSO T ittt 2
16 136705 Nut - Hub Bearing .. ..o etineneeencencnsocnanaoacns 2
17 136712 Lock - Hub Bearing Nut covvviitiineioeneneneeasenas 4
136747 Universal Joint Cage Assembly (Incl Items 18 thru 22) 2
18 ~ 136775 Race - Universal Joint - Outer. e 2 d—_—
19 136739 Race -~ INNeT . ivvutenennneoneroennsnsasancossonns 2
20 136740 | Ball.vu v rnene e e aeneeaanaeenaanenanannenanes 15 | 296 3
21 1136741 | Cage .T70. . . . e T R T
22 Y 136738 Snap Ring - Axle Shaft Retainer ........caeeveueean. 2
\23 136709 Snap Ring - Drive Joint Retainer ........coceteueeens 2
24~ 136720 Gear - Planetary Sun (20T) « .o vviii e inneneanenanens 2
| 25 141461 Washer & Pin Assembly - Planetary Sun Gear ........ 2
| 6 —| 1371724| Shaft - Axle Drivemm e PO P
/X‘%.'I 136735 Oil Seal - Axle Drive Shaft ..........--.. e e eneoeene pA 3
28¢cw | 141809 =| Socket and Pin Assembly - Trunnion.........cceveenu.. 2 ‘{
29 132480 Cone - Steering Bearing .........coeuveiocenrocescnn 4 —
0 132481 Cup - Steering Bearingg. ............................ 4 " o
144808 Steering Knuckle Flange, L.H.(Incl. (4) S-1728-8 Cap-
screws, (4) 132435 Nuts & (4) of Item 32, (8) of
Item 33, (12) of Items 34 & 35, Items 37 & 38, plus
(1) Po32Z PLUE v vt tensene e eeaansananaennenn
31 144809 Steering Knuckle Flange - R.H. Incl. (4) 5-1728-8
Capscrews (4) 132435 Nuts & (4) of Items 32, (8) of
Ttem 33, (12) of items 34 & 35, plus (1) P-32 Plug..
S-1728-8 | CapSCTeW .. v.cvvueernnnnensns 8
132435 Nut} Flange Halves .
Po32 | PIUE ceerrrnnernnannnnannnanns Attaching 2
32 144810 Stud - 7/16 x 1-3/4" L. i i i i e 8
33 141408 Stud - 7/16 x 1-27 /32" L. i it ie e 16
34 141931 Washer .. .ottt i i it tiatanen s e 24 /
35 141930 0 T T 24
36 144802 | SteeTing ATIN +vuvvneernneenereneenesiesassensennes 1
37 144803 | 51U «orvvmnnno oo A e 2 .
38 144804 Nut o i i i i it i e it ieaeeataanssos s 2
39 144805 Shim - (. 005). .ttt i it ittt s 2
144806 Shim - (L 010). .ttt it i i it i i e eaneeaaas 2
144807 Shim - (L 030). . ittt it it i it e st e e 1 i
40 132462 Cap - Steering Bearing - Upper R.H. ................ 1
41 132463 Cap - Steering Bearing - LOWeT ......oieuienenocenans 2 b,
42 132454 | Shim - (. 005). « oo e ez 6 4
141211 - | Shim - (.010)................ } Steering Bearing Caps| 6/
132455 Shim - (.030). ... .oy 3 1
43 5-1812-8 | Capscrew - Steering Bearing Caps and Steering Arm .. 16
WL-18 Lockwasher .. ittt it e e N gt 16
44 132440 Felt - Trunnion Socket . vi. . .vetiinen e ™o oresenn 2 s
45 132445 Spring - Socket Felt Pressure ............ \ ..... 2 -
46 136713 | Gasket - Spider to Hub . vvvvivinrinrnnenreneeien, | 2
47 127243 Stud—SpidertoHub.............................\...:2>, N
(Continued on following page) —
4 -



REAR AXLE - SHAFT & HUB GROUP (Continued)

First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

48 H-18 Nut -Spider to Hub .......... .. ... 24
49 wWL-18 Lockwasher - L/2" Std .. ..t 24
50 138834 Spider ... .. e e 2
51 138833 Shaft - Planetary Pinion.....c.uuiuiiinnerennnen.nn 6
52 136707 Washer -~ Planetary Pinion Thrust..............00... )
53 138829 Washer - Planetary Pinion Thrust................... 6
54 136721 Pinion ~ Planetary (16T). .. ... ii i it inenenan.. 6
55 136714 Gasket - Spider, Cover.......oiiiiiniiinnnennnnn. 2
56 138832 Cover - Spider (Incl. Ttem 58) ... ..o nnnnnn. 2
57 135995 Capscrew & Lockwasher - COVer ... vveinnnennnnn. 16
58 136012 Thrust Button ...ttt ittt ittt e et e ieeeeean = 2
59 P - 32 P it vttt e e e e e e e e ye 2
60 P - 24 Plug - Planetary Drive Oil Filler ...............>77.. 2
61 136009 Plug - Planetary Drive Oil Drain...........cvuuun... 2
e 62 e 140878 <Ol Seale i ittt e e 2
63 102430 Nut - Wheel . ... i i it i it e e nen 24
64 135996 Stud - Wheel ... .. . i e 24
65 152960 Wheel oo e e 2
66 152719 Side RINg v vttt ittt tn ettt ittt e neeaeane 2
67 152720 BT T 2
118492 | Lube Fitting - 1/8" P.T. 85° (Alemite #1613-B) ...... 2

68 136750 Ol SN .t ittt ittt it et ettt 2
69 141468 Brake Drum ...ttt iii ittt it e, 2
70 S5-21012-8|Capscrew - Brake Drum to Hub .. ..o v v e s e enennnn 20
WEL-110 | LockwWasher . vttt ittt et e e e eeeeeens 20

71 OR3-11 [Seal. ...ttt it e e e e 2
72 138548 2 B - - Y 2
155150 Valve L e e e 1

Tire - 13:00 x 24 - 8 ply vttt ittt i




20

”w"”\Wl’: ’
Y il
s

w
N DL
l[mn}m\n \l\&\

7
Fig. 35
REAR STEERING AXLE - BRAKE GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
155881 | Brake Back Plate & Shoe Assembly.........ocven.... 2
1 141926 Brake Back Plate Assembly (Incl. Items 2 thru 5)..... 2
2 121726 Adjusting Cam ... iiuii. ittt ittt i e e 4
3 104657 Adjusting Cam Bolt Assembly (Incl. Washer) ......... 4
4 104658 Washer - Adjusting Cam ... ... it eirnnneronnnns 4

(Continued on following page)

57



REAR STEERING AXLE - BRAKE GROUP - Continued

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
5 104655 Spring ..o 4
6 124244 Anchor PIn ..l 4
7 124242 "C!" Washer - Anchor Pin .............0.oouooon. ... 4
8 124243 Shakeproof Washer - Anchor Pin .................... 4
9 123591 Nut - Anchor Pin ... iii e nanaa . 4
10 141219 Return Spring . ....oouieii i, 2
11 155882 Brake Shoe Assembly (Incl. Items 12 & 13) ...l 4
156214 Kit - Brake Lining (Incl. Items 12 & 13 i AR
12 156213 Lining ..o 4
13 142832 Rivets ...t 56
14 104667 Wheel Cylinder Assembly (Incl. Items 15 thru 19)..... 2
107224 Wheel Cylinder Repair Kit ............000eoooonn...
15 104697 Spring - Wheel Cylinder.............oouuurnnnnnnn.. 2
16 104696 Cup - Wheel Cylinder ...............c0vuuemonn 4
17 104695 Piston - Wheel Cylinder...................c0ouuonoo... 4
18 104698 Boot - Wheel Cylinder .........oovuunnnnnnnn. .. 4
19 127112 Bleeder Screw - Wheel Cylinder .................... 2
20 124142 | Link Assembly - Cylinder to Shoe ................ ... 4
21 S5-267 Capscrew - Cylinder Mounting - 3/8" NC x 7/8" ... ... 4
C 22 WL-16 Lockwasher - 3/8" ... .. ... .. ... . 4
- 104693 Guide Pin - Short .............uuuiunnnn, 4
104672 Guide Pin - Long ..........ooiuuinennnninnn 4
104640 Guide Pin Washer ............coouuuunnnnn. .. P 16
143289 Washer - Guide Pin ........iiunnuunnnenn 8
136768 Guide Pin "C'" Washer .........ooouuuiuninnnn .. 8
HL-3553| Adapter ............... See Brake Hydraulic Con-
HA-884 | Gasket ................ nection Lines Fig. 36 Items

32, 33, 43 and 44.

s

(3:4’('-'_\3\




Fig. 36
BRAKE - HAND BRAKE GROUP

First Used On

I;lgM PI\?(I;\.T PART NAME Qty. Serial Numbers
FROM THRU
1 115086 Lever Assembly - Parking Brake ...........c.cvu.... 1
2 141455 Pin - Yoke. ... i i i e e e 1
3 WF-35 Washer . . ... e e, T
4 CP-37 Cotter Pin ... it ittt ettt 1
5 134704 S PaCeT e e 2
6 131185 S o o 2
7 5-1620 CaP S T W « ittt ittt e e e 2
8 WL-16 Lockwasher . ... ... ittt i, 2
9 H-16 Nt o e e 2
10 141474 Rod - Brake ......inittiiiniiiin ettt 1
11 141495 Yoke - End ...t e e e 1
12 HL-3486 [ Pin & COtter oottt inn et teie e e ee e e 1
13 WEF-36 Washer . ... .. e e 2
14 H-36 Nut - Jam .ottt ettt s e 1
141213 Brake Assembly - Less Drum ............cueuuuu.... 1
15 142658 Plate - Backing Assembly ........... ... uuuun.... 1
16 142659 | Plate - Backing «vue'verinieinee e 1
17 139342 Pawl - Actuating ........ ..ottt 2
18 139343 Rivet. . oo e e 2
19 139037 Shoe & Lining Assembly .. .......oovuiiinenennnn.... 2
20 139344 Lining ... e 2
21 139345 Rivet. . . e 20
22 139038 Spring - RetUTIn ...ttt it et ieeeeaannn.. 2
23 141970 Lever - Operating Cam ..........coiieeuninnnnn.... 1
24 139040 Roller . ... e e 1
130539 Drum - Brake - See Drive Shaft Group 1

59



dN0¥D ADVIINIT ONIYHIHALS
Le 813

GROUP




STEERING LINKAGE GROUP
First Used On
IEI(E)M PI\};&(I;..T PART NAME aty. Serial Numbers
FROM THRU
1 156749 Bell Crank with Bushings .........uiiirennnnnnnn.. 1
2 156661 | BUSRING e vuuveneniesitetiee et 2
3 156660 Bushing . .iiiiit i i i i e ettt e e 1
4 156658 Swivel Pin - Frame Support to Bell Crank............ 1
5 156656 Swivel Joint - To Steering PushRod ................. 1
6 156655 Swivel Joint - To Steering Rod ........vvnerurennnn.. 1
7 156658 Swivel Pin - Bell Crank to Swivel Joint .............. 1
8 156750 Steering Push Rod with Bushing .......cvvvuunnnnnn.. 1
9 156660 Bushing ... ..t i e e et 1
10 156659 Swivel Pin .. ieii i it i et 1
11 156751 Steering Push Rod with Bushing .......cveieenenannn. 1
12 156660 Bushing. .. ... i it e e e 1
13 156659 Swivel Pin . .oiiiiiii i it i et et e 1
14 116775 Ring - Retaining ......... .. 0ttt iiirnnennnnnnn. 8
15 135648 Rod - Steering Gear ..........ciicivernennnnnnnnnnns 1
127311 Rod End Assembly with Clamp (Incl. Items 16 & 34)... 3
16 140738 Rod End Assembly (Includes Items 17 thru 20} ........ 3
17 127673 Bearing ........ oo i 2
18 127674 Bearing Plug ............... Included in One Rod 1
19 127675 Spring ...t i, End Item 16 1
20 127676 Spring Guide ................
118492 | Grease Fittings - 1/8" PT 85° “Rod Ends ........... 3
21 111862 Tie Rod Socket - Incl. Jtems 22thru 33 .............. 1
22 116822 Snap RINg . i ottt ittt ittt ittt it e et e 1
23 116823 Washer ... i et e e e e, 1
24 116821 £ 8 1
25 116820 Spring - Under Cap v veeriiineineeennennnenenenn. 1
26 116824 Ball Socket Retainer ... . ... .iuiinutinnnnneennnnn. 2
27 116831 Ball Socket ...t e e e 2
28 116830 | HOUSINE « ot vteteee et et e e et 1
29 116829 Felt Washer. . ...ttt ittt e e, 1
30 116828 Retainer ~ Felt ....... ...ttt iiiennnnennnnn. 1
31 116827 Spiral Spring....... .ot e i 1
32 116825 Ball Stud .. . i e e e 1
33 116826 Nut - Ball Stud ...... . i i iiiiiinn.. 1
118491 Grease Fittings - Bell Crank Pin and Rod Ends ....... 4
WEF-312 { Washer - Plain. ... ... ... .. i, 2
34 138926 Clamp Assembly - Includes Items 35 thru 38 ......... 3
35 Clamp - Order Item 34.........0itiiiirrnnnnnnnnn.. 3
36 5-1818 Screw - 1/2" - 20 x2-1/4"Hex. Hd .....oveevunnnn.. 3
37 H-18 Nut - 1/2" Hex. Hd o oottt it i it ee e 3
38 WL-18 Lockwasher - Medium 1/2" ... ... ... .......c.c0 ..., 3




60
l

12

\\;’//4,‘ = 50 ~ 62

=
s‘lf{'é;l:-”*"mff‘ :
N A=

155-56'5|7-58-59.
34

Fig. 38
STEERING GEAR & VALVE GROUP

-



STEERING GEAR & VALVE GROUP

First Used On

ITEM PART Serial Numbers
- FROM THRU
—t= 154264 Steering Gear Assembly........... . o, 1
1 154265 Housing Assembly (Includes Item 2thrub) ........... 1
2 138445 Bushing ..o i e e 2
3 127555 Oil Seal ...t i i i e e 1
4 138460 Retainer - Ring Bearing ......c..vuiiieniiinnnneenn. 2
5 138461 Bearing - Cam ...ttt ittt it et 2
6 P - 16 B AR
7 154266 Cam & Tube Assembly ........... ... 1
8 127568 Nut - Wheel. ...ttt it ieiiereenanaaannns 1
9 138451 Levershaft Assembly (Includes Items 10 thru 14)...... 1
10 127564 Nut - Hex. 1-1/8 x 12 ... .00ttt innneennnnns 1
11 WL-18 Lockwasher - 7/8 Light ... ioiiuiiieinniinnennnn. 1
12 138453 Bearing Assembly (Includes Items 13,14 & 15.. ....... 1
13 HS-859 Washer - Pronged .. ...ttt nennes 1
14 HS-858 Locknut ... vttt ittt iriineae e 1
15 Rollers -« NSS =~ Order 138453) . .. iniiin it ennnnn 1
16 126309 Side Cover - (Includes Items 17 & 18).....civuvuvenn. 1
17 120065 Screw - Adjusting .......iiiiiiiiit i 1
18 120069 Locknut ..ttt it ittt ettt e, 1
19 5-2610 e 6
20 WL-16 Lockwasher....vu i iiiiierieennencreeaceenncnannns 6
21 146371 Upper Cover . vutt i iiniiiiieieieesesoseeaananoanan 1
22 142521 Screw - Hex. Hd. 3/8 - 24 by 1-7/8" ... ..ecvennn... 1
23 WIL-16 Lockwasher - 3/8 Medium ... .cvvveninrnnennnennnnn. 1
24 H- 16 Nut - Hex. 3/8 - 24 .. .ttt iiiinenennnennnnnes 1
25 S5-269 Screw - Hex. Hd. 3/8 - 16 by 1-1/8" .. ... ........... 4
26 WL-16 Lockwasher - 3/8 Medium ......ccvvvnnnernnnrenn.. 4
27 146372 Gasket ... i i i i i ettt e i e 1
28 P-12 Plug - Pipe 1/85q. Hd. .. ... 0ttt innnenannnnnnn 1
29 154268 Jacket & Tube Assembly - (Includes Items 30 thru 33).. 1
30 125030 Jacket & Tube Assembly - (Includes Items 31, 32 & 33). 1
31 139784 Bearing ... ittt e e i et e 1
32 150764 Washer - Bearing Spring .........coitiiiiiinnnnnn.. 1
33 150783 Spring ~ Bearing ........iitiiiti it it 1
34 128974 Arm Assembly .. ... i i i i i i e i e 1
35 150773 GasKket .....i.tiiii ittt ittt e 2
36 150791 N ol 2 e T 1
37 146380 Screw - Special ... . i i i e e i 1
38 120076 Washer ..o i i i i i i it et i e 1
39 150767 Washer - Thrust ..... ... .. ittt nnnannnn 3
40 150778 Bearing - Thrust . ... ... ittt iiiinennnnnn 2
41 150765 Washer - Tongued ........uuiitiiiinninrennennnnn L.
42 150766 Joockwasher ... ...ttt iniiiie i tieenaannnnnnn 1
43 150799 Locknut ... .. e et e . 1
44 150786 L 1
45 5-2622 Screw ...t s . 4
46 WL-16 Lockwasher ................ Cover to Housing 4
47 146395 Housing & Bushing Assembly ....................... 1
48 146396 S o 8 ¥ PR 2
49 146397 Lever - Actuating. ...... ... .. . . il 1
50 146398 Washer - Centering ........... ... it 2
51 146372 Gasket. . ... oottt ittt it et e e e e 1
52 154273 Screw - Hex Socket Hd. 5/16 - 18 by 3/4 ............ 4
154274 Washer ... ... .. i e e e, 4
53 127557 Gasket ... ... i i et e 1
54 127867 Washer - Thrust Assembly (Includes Items 55 thru 59). 1
55 128498 Washer - Thrust ....... ... .. i iiiiitinnnnenann. 1
56 128576 | Shim = (0 003)u .ttt ettt e e e e e e e e e AR
57 128935 | Shim = (0 010) . st e e u e e e e et e e e AR
58 128500 Shim - (L020). ... . i i e AR
59 128496 Washer ..o e e e 1
60 138455 Horn Button Unit (Includes 61 thru 70) ......c.ovna. .. 1
61 120098 Horn Button.........iiiiiitiniiiiiiiannnennneenn. 1
62 120099 Cover - HOorn Butfon .. .uii vttt rnannnennannnnn 1
63 125039 Washer - Contact. ... ..ot iin oo enenennnnn 1.
64 120086 Ferrule - Insulation 1

~ (Continued on following page)

63



STEERING GEAR & VALVE GROUP - Continued

First Used On

II:\[I‘gM PNACI;\.T PART NAME Qty. Serial Numbers
FROM THRU
65 120077 Cap ~Contact ... . it e 1
66 120094 Spring - Contact....... ... 1
67 120093 Spring - Horn Button ...........:...ccueuununnnn.. . 1
68 120079 Cup - Contact ...t 1
69 125059 Base Plate Assembly ............. ... ... .......... 1
70 120067 Screw - Wood #10 by 5/8 Rd. Hd. ..........oveun... 3
71 153195 Cable Assembly ........ ... ... . . 0 . 1
72 120081 Terminal -~ Upper ....... ... ... 1
72 150770 Terminal - Lower ............. ... . 1
73 HS-865 Wheel - 18" .. 1
74 154267 Valve Assembly ......... ... 1
76 OR4-6 TOMRING 2
77 154269 Plug Assembly .. ... i, 1
78 OR4-5 PO RING et e e 1
79 130127 Ball . 1
80 130128 SPTing .., 1
81 146385 Flexture Rod Assembly ............o0iuiounnn. .. 1
82 146386 Washer - Centering ............. ... ... 0o, . 3
83 146387 SPTiIng . 1
84 146388 POM RING L 1
85 146389 Washer ... ... i, 1
86 E - 15 Nut - Elastic Stop ..., . 1
87 146390 TOM RINE e 1
88 146391 Plate - COVET ..ttt iiin e e, 1
89 146392 Retainer - Ring ..., 1
90 146393 Cover - End ......iioiiiii i, 1
91 140538 Lockwasher......... ... . . 2
92 150801 Screw - Hex. Socket Hd. 1/4-20x5/8" .. ........... 2
103488 Elbow - Street 90° ... ... ... ... .. .. 1
93 149923 POMRING L, 1
94 150776 Ring - Contact ........ it . 1
95 150761 Capscrew - #8-32 Binding Head ............0uuuu.. .. 1
96 140188 Insulator ... 1
97 125815 Brush ~Contact ......... ... . 1
98 150772 Spacer - Rubber........ ... ... i, 1
150780 Capscrew - #8-32 x 3/16" ... .. Contact Brush 2
138458 Lockwasher - #8 Int. Tooth ...¢ To Tube 2
99 127583 Contact Brush Cover Assembly. .. .....ooovnnrnn.. .. 1
100 127585 Grommet - Rubber ......... ... ... ... .. ... ... . 1
101 127584 Plag - Rubber..... ... ui i 1
102 153370 Seal - Cover ... ... i 1
150780 Capscrew - #8-32 x 3/16™ .. .,..... Cover To 4 -
138458 Lockwasher - #8 Int. Tooth....... } Tube 4
P - 46 Plug .o 1
S5-2814 Capscrew ................... 1
S-21010 Capscrew ................... . 2
WL-110 | Lockwasher.................. Steering Gear 2
WL-18 | Lockwasher ................. Mounting 1
H - 28 Nut .. 1




3 14

9 18

)

—_— -
o S
ek ‘4 ] “
A s AN AX
[y ]
2 5 6 \ 7 10 12
3 9 4 8 I 5
Fig. 39
STEERING CYLINDER GROUP
First Used On
ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
T ——
152083 Cylinder & Clamp Assembly (Includes the following)... _
e — e ettt
1 156788 Lo O 1
2 WL-14 Lockwasher - L/4". ... . ittt titeiinieeannnns 4
-3 156789 Screw - 1 /4" NF x 5/8" Rd. Hd. Sl. ....ccvvevinnn... 4
156783 Bearing Assembly - (Includes Items 4thru 8)......... 1
4 Bearing - NSS . ... ittt i eieane 1
-5 156786 Seal. . e e e e 1
6 OR4-19 B L T Y 1
7 156784 Ring - Backing ..... .ottt iiiiiiniannenn. 1
8 OR3-8 B 2 ¥ - 1
9 156787 Ring - Retaining .. ....... .. ittt einn. 1
156779 Piston & Rod Assembly (Includes Items 10 thru 15).... 1
10 156781 Rod - PistOn . ii vttt ittt ittt e i it aaeaaea 1
11 156780 Piston Assembly - (Includes Items 13 & 14) .......... 1
12 156782 Ring - Piston ... ... ittt it et it e ieeaan 2
13 Seat - Poppet ................ 1
14 Poppet ...... ... . . i, } NSS 1
15 NOt ceinrrrennnnnnn e 1
Clamp Assembly - (Includes Items 16 thru 19) ........ 1
16 CLAmp = NSS t i vnte e te et e e e e e 1
17 Screw - 5/8" NF x 2-3/4" Plated .................... 1
18 Lockwasher - 5/8". . ... .. . e e 1
19 NUt - 58 NF &ttt ittt it ettt et 1

65




Fig. 40
HYDRAULIC DIAGRAM - BOOM LINES

56




HYDRAULIC DIAGRAM - BOOM LINES

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
o FROM THRU
LINE - RESERVOIR TO PUMP
1 152774 Reservoir - See Reservoir Group ................... Ref
2 OR3-3 B D 2 < 2
3 128575 Split Flange Halves ... ... .iiuiniennnrnnnnnnnennnn 2
S-2810 Capscrew -~ 1/2" NC x 1-1/4" ... it 4
WL-18 Lockwasher - 1/2" ... .. . i iiiiiiiiininnrnnnnennn. 4
4 152875 Hose « i i i e e ettt e 1
Capscrew - 1/2" NC x 1-3/8" Socket Head ...... e 4
WL-18 Lockwasher - L/2" .. ...ttt iiiinannnn. 4
LINE - PUMP TO FLOW DIVIDER
5 OR2-16 | "O" RING ~<vvvvvrivii i T T
6 291-16 | Elbow - 90 ... ... it 1
7 155125 Hose t o i et e 1
8 206-11 Adapter - Reducer ... . ..iiuierennnnnnnnncenenannn. 1
9 OR2-20 B O 2 & < - 1
10 152876 Flow Divider - See Flow Divider Group .......c.u.... 1
5-1624 | Capscrew - 3/8" NF X 3" ... .uuuiieiineneneennnnnn. 2
WL-16 Lockwasher - 3/8". ... .. ittt 2
LINE - FLLOW DIVIDER TO VALVE
11 OR2-20 MO RING vt ittt ieerevnnnncsnonnnnonnnsneiis 1
12 206-11 Adapter - RedUcer ...t iutuiernnnnenneennnnennnenans 1
13 156243 B T 1
14 140524 | Adapter - 900 ... .. . . e 1
15 205-16 Adapter ... .ttt it ittt e e 1
16 OR2-16 B 2 B < = 1
LINE - VALVE TO CROSS TUBE (LIFT PRESSURE "A'" PORT ON VALVE)
17 OR2-16 | "O" Ring ..... .. ... cee o T 1
18 205-16 Adapter - Straight ..... ... iiitiiiiiiiniiiana.. 1
19 290-16 | Adapter - 90% . ... .. 1
20 152878 TUbe o e et 1
21 152879 Tube - (Boom Cylinder Cross Tube). ..o ovuvuununnnn... 1
22 152880 Clamp - Support to Frame . ..o eeenerennnneeennnn. 2
23 152881 Clamp . o i e e e 2
S5-1611 Capscrew - 3/8" NF x 1-3/8" ...t tennennnnn. 2
WL-16 Lockwasher - 3/8". . ... ... . ittt 2
H- 16 Nut - 3/ 8" NF ottt ittt ettt et ee e e, 2
LINE - CROSS TUBE TO MAIN LIFT CYLINDER (R.H. & L.H. LIFT PRESSURE)
24 129965 Hose ........ ... ... ..... ... e e eeee e : 2
25 208-10 Adapter - Straight ..... ...ttt i i -
LINE - VALVE TO CROSS TUBE (LOWERING PRESSURE "B!" PORT ON VALVE)
26 ORZ2-16 | "O" RiNg-+--nvvvrrrrr oo )
27 205-16 Adapter - Straight ....... .. ... . i i, 1
28 290-16 | Adapter - 90 . L. ... 1
29 152882 Tube e 1
30 152883 Tube (Boom Cylinder Cross Tube).....vvveennnnnn.. 1
31 152881 Clamp - Support to Frame . ...uuevurenrinennennnnn.. 2
S-1611 Capscrew - 3/8" NF x 1-3/8" ... .. it innnnnnn. 2
WL-16 Lockwasher - 3/8" ... .. ... ... ... 2
H- 16 Nut = 3/8" NE &ttt ettt it ittt et e e e et 2
LINE - CROSS TUBE TO MAIN LIFT CYLINDER (R.H. & L.H. LOWERING PRESSURE)
32 129967 Hose ..o T T 2
33 208-10 Adapter - Straight 2

67



LN
.w,ns.,..vz..,_. Nende

@.@» %Qz:ﬁ.mbx%m e —

Gl-pl

GE-pE-LE-CEE

Fig. 41
HYDRAULIC DIAGRAM - BUCKET LINES

68



HYDRAULIC DIAGRAM - BUCKET LINES

First Used On

IIT\FJ?A Plx?g.T PART NAME Qty. Serial Numbers
FROM THRU
LINE - VALVE TO BUCKET CYLINDER R. H. - DUMP ("C" PORT ON VALVE)
1 OR2-12 "OURING ... e T 1
2 291-12 | Elbow - 90% ... ... 1
3 152884 Tube .« i e e, 1
4 152885 TUbe o 1
5 152887 Clamp (To Main Frame) .o o it et me e et eee e eeannn. 1
S-165 Capscrew - 3/8" NF x 5/8" .. ... it 1
WL-16 Liockwasher - 3/8" ... . ., 1
6 141054 Hose o e 1
7 205-10 Adapter - Straight ...... ... it i 1
8 OR2-10 | MO" RN ¢t v ettt eeee e e e e e e e 1
LINE - TUBE TO BUCKET CYLINDER (L. H. DUMP)
9 152888 Tube (Bucket Cylinder Cross Tube).................. 1
10 152887 L0 E-=T 2 ¥ o T 4
S-144 Capscrew - 1/4" NF x L/2" .. ... 2
WL-14 Lockwasher - 1/4" ... ... i i, 2
11 152886 Tube .. e 1
12 152887 Clamp (To Main Frame) c. . v oo neeereennnnn. 1
S-165 Capscrew - 3/8" NF x 5/8" .. ... .0t nnnnnnn. 1
WL-16 Lockwasher - 3/8" .. ... . . .. 1
13 141054 HoBe ottt e e 1
14 205-10 Adapter - Straight ... ... ... 1
15 OR2-10 B O R 2 5 < ¥ - 1
LINE - VALVE TO BUCKET CYLINDER - (R.H. TIP BACK "D" PORT ON VALVE)
15 ORZ-12 | "O" RIAZ +cvvvririinoe i e T T
17 291-12 | Elbow - 90% .. . 1
i8 152889 Tube .o e e 1
19 152890 b Lo e e e e 1
20 152887 Clamp .ttt e e e e 1
21 141054 Hose ... e, 1
22 205-10 Adapter - Straight ...... ... ..ttt 1
23 OR2-10 B O A 25 ¥ - 1
LINE - TUBE TO BUCKET CYLINDER (L.H. - TIP BACK)
24 152888 Tube ... T T 1
25 152891 Tube. o e e e 1
26 152887 | CLAIP v vvtve ettt et e et e e e e e e e e e e e e 1
27 141054 Hose oot e e e 1.
28 205-10 Adapter - Straight ... .. 1
29 OR2-10 | MO" RANGe ettt eett e eie et e e e e 1
LINE - VALVE TO PRESSURE GAUGE
30 109181 Adapter -~ 90°. ... L L T 1
31 107862 Hose . e, 1
32 116983 Clamp (Reservoir Mounting Plate) ..........5......... 1
33 111274 Clamp (To Fuel Tank) .. .ouuununt i eanannn... 1
34 116983 | Clamp (To Clip 103763) .« 1
35 103763 Clip(ToMain Frame) .. ..ottt et e 1
S-146 Capscrew - 1/4" NF x 3/4" ... ... ... 1
WL-14 Lockwasher - 1/4" ... e, 1
H - 14 Nut - L/4 NE .ot e e e e, 1
S-166 Capscrew - 3/8" NF x 3/4" .. .. ... ... . 1
WL-16 Liockwasher - 3/8" .. ... ... . 1
H - 16 Nut = 3/8" NF oottt et e et e e e 1

69



19

1314

15

lo-17

-2

I-2

Fig.

42

HYDRAULIC DIAGRAM - STEERING LINES

70



HYDRAULIC DIAGRAM -~ STEERING LINES

First Used On

ITEM PART Serial Numbers
NO. NO PART NAME Qty.
FROM THRU
LINE - FLOW DIVIDER TO STEERING GEAR VALVE
1 ORZ-10 | MOM RINE + ettt tette it eeee e et e et 1
2 206-5 Adapter - Reducer ....vuirrrnnnnnnnnnnnenanaennn. 1
3 152901 Tube . i e e e 1
4 152902 Tube i e e e e e 1
5 291-6 Elbow - 900 i e e 1
6 OR2-6 B S 1
LINE - STEERING GEAR VALVE TO CYLINDER

152083 Cylinder - (See steering cylinder group).............. 1

1 OR2-6 B O 2+ ¥ - 4
8 291-6 Elbow - 900 . . e 4
9 152904 2 T 1
10 152905 HoSe oot e e 1

LINE - STEERING GEAR VALVE TO RESERVOIR

11 OR2-6 D 3 £ ¥ 1
12 291-6 Elbow - 90 . .. . 1
13 152902 | TUbBe « vt ittt it et ittt et e e e e, 1
14 152907 Clamp ot i i e e e e 2
S-168 Capscrew - 3/8" NF x 1" .. ... .. 0iueeeuennnnnnn.. 2

WL-16 Lockwasher - 3/8" L ... ... . . it 2

H- 16 Nut = 3/8" NF « ettt et i iie et ieee e 2

15 152908 TUbe L e e 1
16 152909 T ittt e et e e e e, 1
17 OR2-10 | MO RINgG vttt ittt ettt et e e e e e et 1
18 152857 Tube .. e e 1
19 208-7 Adapter - Straight ...t e . 1

71



22 . 15 14 18 9 20 21 17 6

Fig. 43
PG




PUMP GROUP

First Used On

II'.\[‘ng P;?(I;T PART NAME Qty. Serial Numbers
FROM THRU
152080 Pump Complete - (Includes Items 1 thru 21) .......... 1
1 139371 Retaimer ...ttt ittt it e et i taneienanaeaaennn 1
2 Gasket ... e e e 1
3 139372 s o § = 1
4 139374 Ball. . i e et e e 1
5 158135 Body t i e e e e 1
6 Bearing -~ Body ... iei ittt ittt 1
7 Gear - Drive. ... ittt i it e 1
8 Gear - Driven .. ... ittt 1
9 Bearing - Body ...ttt ittt it et 1
10 ‘113415 CaPB T EW ot ittt ittt ettt et ee e e e e 8
11 135307 Washer ... ..o ettt et e iian e 8
12 113414 O 8
13 Bearing - CovVer . ...ttt iereeenniatenenaenans 1
14 Seal = Shaft ... .. i i i i i e e 1
15 Ring - Onap ...ttt i i e e e 1
16 135305 10T L 1
17 Bearing - CoVer ...ttt i nneneunneeneennennns 1
18 Washer - Back-up «.ovtiiitiinniiiiiinieninennnnn. 2
19 Ring - Seal ... . i i i it eieieannn. 2
20 Ring - Seal ........ ittt 1
21 108915 S o e 6
22 133095 Plate - Adapter ........ ..ttt nrnninnnnnnnennn. 1
136467 CapsCrew....ovvieeeinnnnnen.. Pump 4
WL-18 Lockwasher................. to 4
H-18 Nut ..., Adapter 4
S-2812 Capscrew - 1 /2" NC x 1/2v...... Adapter to 4
WL-18 Lockwasher - L/2". . ... ......... Access. Drive 4
157569 Major Kit - Includes Items 1, 3,4, 6,9, (2) 10, (2) 11,
(2) 12, 13,17,21 & 157568 Minor Kit.............
157568 Minor Kit - Includes Items 2,14,15,18,19 & 20 .......
157566 Gear Kit - Includes Items 7 & 8

73



10
9
Fig. 44
OIL RESERVOIR GROUP
First Used On
ITEM PART Serial Numbers
NO NO. PART NAME Qty.
FROM THRU

1 152774 Reservoir ... ... i i e e 1
5-1811 CapPBCreW . it i e e e e 4

WL-18 Lockwasher ... iiiinninii ittt i e e 4

H-18 Nut......... S N 4

2 131154 Filter Assembly .. ...ttt 1

3 144497 Vacuum BreaKer .. .....utitintnneesnme e 1

4 154256 Screen Assembly ....... ... ... . . ... 1

5 OR3-2 B L 2 - ¥ 1

6 P-116 Plug - Pipe .ovitii it i e e e 1

7 145293 B er o i e, 1
S-165 CaPBCTeW Lottt it et e e, 6

WL-16 Lockwasher ... ..ottt 6

8 144108 GasKet ..ttt e e e e, 1

9 134181 HOBE vttt ittt ettt ettt e e e e, 1
10 120418 103 5 o ¥ T 1
11 153435 Check Valve ... .. it e 1
12 153434 Cap & Dipstick it iii ittt e 1
13 122731 Element ... vttt i i e e e, 1
14 157776 Gasket ..ottt i e e e, 1

74




Fig. 45
FLOW DIVIDER GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
152876 Flow Divider - (Includes the following)...............
1 157481 Cartridge .. ... 1
2 157484 Ring - Retaining....... ... ... ... .. ............... 1
3 157482 Body t i e e, 1
4 157573 Piston.....ooi e 1
5 157486 Piston. .o, 1
6 157487 Spring ... oo 1
7 OR4-19 | "O" RIDE vttt ittt et e e e e 1
8 157483 Plug e e, 1
9 210-10 Plug ..., NI T 1
10 ORZ-10 | "O" RiNG. o ettt et e e e e e i, 1
11 157572 MO RINg .o e 1

75



9L

—

dNOYD TATVA
9%

g%y

2!

22 2324 25

8

40 41 42 3B

X

S

N

33




VALVE GROUP

First Used On

R PART NAME Qty. Serial Numbers
FROM THRU
154591 Valve (Includes Items I thru 42) ..........oucvuuun...

1 Housing - NSS................... R 1
2 144589 B 1
3 ORZ-20 | MO" RiING cviit ittt ittt ittt it eee e, 1
4 157927 Plate . ot e e e e e 4
5 157918 G AP T EW o ittt ittt e e e e 4
6 148578 Ball - Detent ... ... ittt 3
7 129646 Ball - Detent ........ciuitiininnniieiinnannn.. 1
8 157923 Ring - Snmap oo vit ittt et et e 1
9 157920 Spring - Detent Plunger .. ....0itunnnueennannnnnnn. 1
10 157924 Cap - Detent Plunger ..........0iiiivunninnnnnn... 1
11 157913 Pin - Roll. . vt i i it i e e 1
12 157922 Pin - Detent .. ... iiiiiiiie it iiiiiniinnnnnann. 1
13 157916 SleeVe e ettt e e e e 1
14 157921 Cap -~ Plunger .. .ottt it e, 1
15 157909 AP X W ot vttt ittt ieeneemtn e ear et 1
16 157910 Pin - Pluhger - Female .........0iiiiiinnnnunnn... 1
17 157913 Pin - Roll .o i i i e e 1
18 157912 Ring - Snap .ttt ittt et e e 1
19 157911 Washer ~ StopP ...ttt iein ittt it iiesineeennnnn. 1
20 157917 2 o 1
21 111392 Nut. e e 1
22 157908 ST eW ottt e e e e 1
23 157904 L 1
24 157903 ST EW ittt e i 1
25 157906 Plug o e e 1
26 144605 S e 8 - 1
27 144606 Guide - SPring ..ottt i e 1
28 157925 Ring - Back-Up ... iiinnt it it eeanun., 1
29 OR4-9 A 5 ¥ 2 1
30 157902 Poppet - Relief Valve ... .. ... iieiinnnnnn... 1
31 157901 Sleeve - Relief Valve ..................ccuuuun.... 1
32 157900 Spring - Relief Valve .....oiuvuiuunvninennunnnnnnnn. 1
33 OR4-19 | MOM" RINE tivttt ettt tie it et ettt ee e e 5
34 157907 Plug - Relief . ... . . . .. 1
35 157926 RIng. e e 4
36 157905 Seal -~ Wiper ... ittt e e 4
37 Plunger - Double Acting - NSS ...........ccounon.... 1
38 Plunger - Float - NSS ............c00iiieiunnnnnn. .. 1
39 Screw - 3/8" -~ 16 x 1/2" Rd. Hd. Mach. ............. 4
40 157915 Poppet. .. 3
4] 144604 | Spring.........uiiuiiiit 3
42 157914 Plug .., 3
OR3-2 | "O" Ring - POort "BM" ... ... 1
OR4-21 "O" Ring - Port MAY L, 1
136084 Relief Valve (1250 PSI) Port "B'* (Includes OR4-17).... 1
OR4-17 | MO RINge ettt ettt ittt e et e e e e e, 1
S5-1836 Capscrew - 1/2" NF x 4-1/2"...... Valve 4
WL-18 Lockwasher - L/2%" . . ... .. ....... Mounting 4

7



13 14 15

— K[

R

2l 20 23 25




CYLINDER GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU

128976 Boom Cylinder Assembly - R.H. (Incl. Items 1 -~ 19).. 1
128977 Boom Cylinder Assembly - L. H. (Incl. Items 1 - 19).. 1
1 128978 Cylinder - R.H. ... ittt ittt ieaenn e 1
1 128979 Cylinder - Li.H. oottt iir ittt inannses 1
2 136259 Bushing ... . 2
3 118491 Grease Fitting - 1/8" P. T. Alemite #1610............ 2
4 123236 Nut. o e e e e e e, e 2
5 133336 Piston .. vt i i i i e 2
5A 123163 Piston Wear Ring.........iiti it iiinnenansnnncnnnns 2
6 138981 Piston Packing ... ..viiiiiiiintiitiiiiniinneoeennnn 2
7 128983 Piston Rod Assembly .......... . it iiinianinnn, 2
8 OR4-23 B L 2 < X A 2
9 OR3-2Z | MO RINE vt ittt ittt i et tee tae st esteensaenneannns 2
9A 141542 Backing Ring ......iiuiutiiiiiinn e rneneannnnnnns 2
10 136903 Cylinder Cap. ..ottt ieiiie i ennannnnnns 2
11 143439 Shim - Packing Gland .......c.iitererrnnannnennnn 16
12 136898 Packing ...t i i i e it e e i 2
13 136864 Packing Gland . ... .. ittt ittt it iaiiiaencaaaans 2
14 136899 | S€alervuee ettt ettt e e e e 2
15 128073 Bushing ... ivitiiiii ittt it e et 2
16 123882 Capscrew -~ Socket Head.......oiiiviiiiinnnienannnn 12
17 123879 Locking Plate . ... ...ttt in et nnennnaneanann 2
18 Bolt - 1/2" NF x 3-1/2" Nut and Lockwasher ......... 8
19 Screw = #10-24 Rd. Hd. x 1/2" .. ittt iiiiinnnnnn. 8
Washer - #10SAE Standard . .......iittenenneaeen.nn 8
156108 Bucket Cylinder Assembly - R.H. {Incl. Items 20 -45). 1
156109 Bucket Cylinder Assembly - L.H. (Incl. Items 20 -45). 1
20 156112 Cylinder - R.H. ...ttt ittt it et ineneanannns 1
20 156113 Cylinder - L.H. ............... et et eeensacaanens 1
21 128073 Bushing ... i it i i i e e e i i, 2
22 E-116 NUt. ot i i et i ittt e 2
23 139297 Washer. ... i i i i ittt et e e, 2
24 140677 Piston Head .. ... ... .t iiiiieiie i tiieanananns 2
25 126393 Wear Ring .. vvniniiiit ittt it ieenenanennnns 2
26 138777 Piston Packing ....iiit ittt tnnnnnnnnnnn. 4
27 128113 Piston Rod Assembly ......... .. .0ttt ieunnnnnnnnn 2

28 OR4-45 | MO RINE v titeinee e it e et e e et 2 &
28A 131150 Backing Ring .......ititiiiitiiiiiienneenenennnns 2
29 156110 Packing Retainer - R.H. . ... ...t iiiiiennennnnnnn. 1
29 156111 Packing Retainer - L.H. ......... ..t ittininnnnnnn. 1
30 103355 IS o X o A
31 144187 Chevron Packing Set .....citiiiniiiiinennannnnn. 2
32 135980 Packing Gland .. .. ... ... . .t i 2
33 109035 Wiper Seal ... .o il it e e e 2
34 135979 Wiper Seal Retainer. .............i.iiitiiinnnnnnnnn 2
35 128114 Bushing ... i i e e e 2
36 Capscrew - 1/2" NC x 1-1/2" - Lockwasher.......... 2
37 156122 Bucket Position Indicator - R.H. .............0cun.. 1
37 156122 Bucket Position Indicator - L. H. ............ccu.... 1
38 128176 Position Indicator Bracket ..........vviueuuennnnnn. 2
39 H- 16 NUt - 3/8" NE ottt it ittt et ettt e 6
40 Screw - 3/8" NF x 1-1/2" Socket Head ............... 8
41 Screw - #10 - 24 NC x 1/2" Rd. Hd. - Lockwasher.... 8
42 Capscrew - 5/8" NF x 3-3/4'" - Nut & Lockwasher .... 8
43 143440 Shim - Packing Gland .. ....... ... 0 iiininnnnnn... 12
44 138779 Pressure Barrier ........c.iieiin i, 2
45 140678 Piston Retalner ........ ... .0t iiiiiiinnnnnnnn. 2

79



Fig. 48

BOOM - LINKAGE - BUCKET GROUP




BOOM - LINKAGE - BUCKET GROUP

First Used On

Ig]EOIM PI\?(I){.T PART NAME Qty. Serial Numbers
FROM THRU

1 137656 Boom Complete ... .uiiiiiiinerinennneeesacnnnnnns 1
2 129158 Bushing. . oottt ittt ittt it eca et 2
3 128114 Bushing ....vuiniiineeunnennereronanacnsronecsennas 2
4 129179 Pin - Boom to Rocker Arm .. .o it iiernenennnannn 2
5 127957 Pin - Boom to Boom Cylinder Pivot ................. 2
6 137771 Lockplate ...ttt i e s 4
5-2109 0= 5115 of = 4
WL-110 | Liockwasher ... ... ittt ineeacsanerococsnnns 4
118491 Grease Fitting .. .. .uut ettt enseeansnns 8
K 137704 853 1 2
S-21230 | CapSCIeW .o it i neveneeotoennanecasocnersonossassnns 4
WL-112 | Washer ..ot irerenenerornnesoanesnosoesnasases 4
H-212 1 4
8 136110 Rocker Arm ......ccuevenenn. e et ee e 2
9 132045 B =3 + V=T 2
10 129158 | BUShHING «eveveeeeensannnnanaonaaeanannenaneenns 2
11 128029 Pin - Rocker Armto Link ... . ittt renesesens 2
12 127957 Pin - Rocker Arm to Bucket Cylinder ............... 2
13 137771 Lockplate . oo v ittt it i et e ittt i 4
5-2109 CaAPSCTOW o it ittt it tnnsonevoenaneesonananonesssanes 4
WL-110 | Lockwasher ...... ...ttt i nercocaononanns 4
14 129270 Bucket Link ...ttt iiiiieiieneneienneonsanoenosns 2
15 128073 BUushing «ovvviieeernernoneereoneansonenccncssssnnn 4
16 134027 Bucket Complete ............ 1
124298 | Cutting Bdge +.cvvvennneeannn Standard Unless 1
134028 | Cutting Edge R.H. Side....... Other Type Bucket 1

134029 | Cutting Edge L.H. Side ...... is Specified
17 129195 Pin - Link to Bucket ... .vini it iiiiienereaeennns 2
18 128975 Pin ~- Boomto Bucket ......... ... it 2
19 137874 Tockplate v ottt it it i it e e e 4
S5-289 CapSCrew cv i et ienroennensnn feeeceancsncesenanons !
WL-18 Lockwasher .. ... ittt anraan 4
118491 Grease Fitting ... ..ttt iiininneinrsaneneencns 6

81



2t

SVD - dNOYWD DNTIIM
6% ‘Biaq

L,



WIRING GROUP - GAS

First Used On

I'II\‘IF(J)M PI\?(I){_T DART NAME aty. Serial Numbers
FROM THRU
1 130957 Gage - Temperature Converter - Dash Unit........... 1
2 136382 Hourmeter..... ...ttt it it iiieaanann 1
3 107860 Gage - Hydraulic Pressure (See Hydraulic Group)..... 1
4 107749 Light Switch ... ... i it ittt 1
5 130463-B| Light - Dashboard .. ... ...ttt iinnennennnennnnnnns 1
Screw - #8 - 32 Rd. Hd. x3/8" ... . it 3
Nut - #8 - 32 ...ttt 3
Lockwasher ... ...ttt ittt 3
6 128356 Switch - Ignition & Starter.......c.uoicieennennennnnnn 1
K 128359 Circuit Breaker ..... ..t ittt 1
Screw - #8-32 Rd. Hd. x 3/4" - Nut & Lockwasher.... 2
8 115605 S o 2 U - P 1
9 107197 Gage - Water Temperature-Dash Unit ............... 1
10 123153 Gage - Engine Oil Pressure - Dash Unit ............. 1
11 107628 Fuel Gage - Dash Unit .......0iiiiiinnneriaannennn. 1
12 128357 Fuel Gage - Tank Unit ...... .0ttt iinennna. 1
13 107755 Gasket. . it i e e 1
Screw - #10-32 Rd. Hd. x 1/2" w/Lockwasher........ 5
14 151961 Door& Sealed Unit ....... ...ttt nnannnnnn. 4
15 112339 Switch - Stop Light...... ... it iininennn. 1
16 B3 IR e B U B (o o < N 1
17 HL-3292 [ Relay - HOrml e u ot v tn ettt ieee et it et eeeeeeeeaeenas 1
18 136939 Bracket - HOrn.. ... ittt it eeinnanans 1
19 S5-1410 Capscrew - Bracket ...... ... iiitiiieineinnnnnns 2
H- 14 0 4
WI-14 Lockwasher .. ...iiitiiiiiiiiiniieieanaaenaaannnn 4
20 Battery - Exide #XO17 ... .ottt ittt et einnann 2
21 116760 Ground Strap...v ettt cteenerennennnneenaneaenans 1
22 131916 Battery Jumper. . ..ottt i et e et 1
23 147650 Cable - Battery to Starter Relay..................... 1
24 131108 Torque Converter Warning Switch - Conv. Unit ....... 1
25 104459 Temperature Sender - Engine & Converter Unit....... 2
26 126405 Face Bushing........ .ot titiiiiiniiiieianennaaaans 2
27 118306 Cable - Starterto Ground. . ... ... .ot iiiennnn.. 1
28 148002 Cable - Distributor to Coil (Secondary) .............. 1
29 155844 Cable - Coil to Distributor (Primary)......c.coeeeeuna. 1
30 123154 Oil Pressure Sender - Engine Unit .................. 1
31 115602 Comb. Rear Lamp - Tail & Stop Light ............... 2
32 155588 Wire - Voltage Reg. to Generator .........ccvvueen.. 2
33 128525 Jumper - Comb. Lights (Rear)..........0urieeuennn. 1
34 128520 Jumper - Stop Light to Stop Light ................... 1
35 151919 Wiring Harness .. .......ii it eneeneananans 1
36 103812 Wire-- Coil to Resistor ............cieunueeennnnn. 1
37 128521 Jumper - Lamp-to Lamp (Rear) ........ccnuueeenn... 1
38 HA-1000 | Wire - Hornto Horn Relay .........couininunnnnnnn. 1
39 104086 Wire - Horn Relay to Steering Gear ................. 1
40 105341 Wire - Horn Relay to Stop Switch.................... 1.
41 134319 Wire - Ignition Switch to Circuit Breaker to Ammeter . 2
42 155846 Resistor - Coil ... . . i i ie e 1
43 128522 Jumper - Lamp to Lamp (Front). .. .......iiivnnan.. 1
44 128524 Jumper - Instrument .. ........iiinirennnnennnnnenan 1
45 109798 Adapter. . ... i i i e ittt 4
46 155845 LT OO 1
S5-255 CapSCreW . L it i e e e, 2
WL-15 Lockwasher ........ ... .. ... it innnnnnnnn. 2
WF-35 Washer - Flat . ... ... .. . ittt 2
47 148014 Generator .. ... ... ..t 1
48 135106 Ground Wire - Instrument Panel ........... ......... 1
5-145 CapPSCTeW .t ittt it i it et e e 1
WL-14 Lockwasher .. ... ... it it 1
H- 14 Nt L e ettt e et 1
49 105341 Wire - Fuel Gage........ ... ittt iinnnnenns 1
50 148018 Regulator - Voltage ...........iiiiiiniinnnennnnnn. 1
51 155854 StarteT ... et 1
5-289 18- E o 2 -

{Continued on following page)

83



WIRING GROUP - GAS - Continued

First iIsed On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
WL-18 Lockwasher ... ... o i 2
S-148 Capscrew ..................: 3
Wi-14 Lockwasher................. Voltage Regulator to 3
H- 14 Nut ..o, Bracket 3
S-168 Capscrew............vuu....: 2
WL-16 Lockwasher................... Ground Straps 2
H-16 | Nuat ..., to Frame 2
S-148 Capscrew ..................: 3
WL-14 Lockwasher................. Clamp to 3
H-14 | Nute...oooeeiannan ... Main Frame 3
150889 Clamp - Harness to Frame ... ......ooouuuunonnnnn... 3
129668 Clamp - Harness to Tank Support ................... 2
136140 Clamp - Harness to Air Cleaner Bracket............. 1
129668 Clamp - Harness to Flywheel Housing ............... 2
111274 Clamp - Battery Cable .....iuuineneennnnnnnnnnn .. 2
131904 Spacer - Horn Bracket ....vu.ouunnnnnnnnn .. 1
130744 Elbow - 45° (Engine Oil Pressure Gauge) ............ 1

34




'NOTES

85



_ _\\! ‘ R
O~ -~ — usaxd ‘g
17<]
@ ~—] O[O X
4 IEER
— 8
umoxg
28urx0

I9TOTA

LIPS

%

RN

Gl
Op—

s8uvIp

Aean

=P

L. Blue

Sg

. o\/oe,V
~

SENHEIANLEUSONATANSALGTALEAAA AL WIS, DELENORRLAME BNV 0 0D SARLY L4 S Fitn § 47, AKA LN & o 10 4975

%,
S

G €¢

L. Green
D. Green
Brown

6¢

H

<t
(Yi
A §

50

P - DIESEL

Ry

WIRING GR




WIRING GROUP - DIESEL

First Used On

Serial
IToM | PasT PART NAME Qty. Numbers
FROM THRU
1 130957 Gage - Temperature Conv. - Dash Unit .............. 1
2 136112 Hourmeter...... ... it iiiiiiiitienananannn 1
3 107860 Gage - Hydraulic Pressure (See Hydraulic Group)..... 1
4 107749 Switch - Light ... . . i i e 1
5 130463-B| Light - Dashboard ........uuiiriinininennnennennnn. 1
Screw - #8-32Rd. Hd. x3/8"1lg. ......ccviiunnnnn. 3
Lockwasher....... ... .. i iiiirietinnen. 3
Nut - #8-32 L.t e et et 3
6 128356 Switch - Ignition & Starter .............. ... 0uenun.n 1l
7 128359 Circuit Breaker ..... ...ttt ennnnnnnnns 1
Screw - #8-32Rd. Hd. x3/4" lg ........civivnnnnn.. 2
Lockwasher ... ... ...ttt riiiennnnnnnnnnnn 2
Nut - #8-32 . i e e e e 2
8 115605 Ammeter ... ettt 1
9 107197 Gage - Water Temperature - Dash Unit ............. . 1
10 HI-3153 |Gage -~ Engine Oil Pressure - Dash Unit ............. 1
11 107628 Gage - Fuel - Dash Unit.....ccuvnirenennnnnennnnnns 1
12 128357 Gage - Fuel - Tank Unit........coittrnrnnnnnannns 1
13 107755 GasKket ..ottt i et e e e 1
Screw - #10-32 Rd. Hd. x 1/2"lg. ... .uevrnrnnnn.n. 5
Lockwasher - #10 Split..........co0tiiivinenennn.. 5
14 151961 Door & Sealed Unit ....... ... ... il 4
15 112339  |Switch.- Stop Light . ..uuuirtnineneinnenenenennnnn.. 1
16 HL-3291 JHOTD &« ittt it ittt ittt sitesereeneseennenennnn 1
17 HI-3292 [Relay - HOIn .. it .t iiuiiii ittt inestnnneennnnnnennns 1
18 136939 Bracket - HOTn ..ottt iiiiiiin et iiinneeennnnneennnn 1
19 S-1410 O o F e 2
WL-14 Lockwasher .. ... ..ttt iiiin i eaeinnnannnns 4
H- 14 L 4
20 Battery - Exide #XQL17 . .o. ittt i 2
21 116760 Ground Strap. ... ..ottt i i i e e e, 1
22 131916 Jumper - Battery .. ...ttt ittt it 1
23 147650 Cable - Battery to Starter Relay ........ccivuurnnn... 1
24 131108 Switch - Torque Converter Warning - Converter Unit. . 1
25 104459 Sender - Temperature - Engine & Converter Unit ..... 2
26 126405 Bushing - Face ... . vt iiiiinennerennnnenenennnnnn 2
27 118306 Cable - Starter to Ground. . .. ... ....0uiiiurrinnnnnn. 1
28 113169 B T S S O 1
29 126287 Switch - Pressure - Hourmeter .................... 1
30 HL-3685 |Sender - Oil Pressure - Engine Unit................. 1
31 115602 Lamp - Comb. Rear - Tail & Stop Light ............. 2
32 155588 Wire - Voltage Reg. to Generator .........oovevuun... -2
33 128528 Jumper - Combination Lights - rear................. 1
34 128520 Jumper - Stop Light to Stop Light ................... 1
35 154789 Harness - Wiring........ ... .. it iiinnnnn... 1
36 148018 Regulator - Voltage........... ... v, 1
37 128521 Jumper - Lamp to Lamp - Rear ..............ccou... 1
38 HA-1000 {Wire - Hornto Horn Relay.......ooovvinnneennnnn... 1
39 104086 Wire - Horn Relay to Steering Gear ................. 1
40 105341 Wire ~ Horn Relay to Stop Light Switch .............. 1
41 134319 Wire - Ignition Switch to Circuit Breaker to Ammeter . 2
42 128522 Jumper - Lamp to Lamp - Front ... ....ovuunnenne.... 1
43 128524 Jumper - Instrument .. ... ...t 1
44 109798 Adapter ... e 4
45 109214 Switch - Glow Plug. ..o it vt ittt i e e 1
46 154783 Meter ~Glow Plug ....... ... ... 1
47 154784 Relay. .. oo e 1
48 139483 Wire - Relay to Meter. . ouuuuninnnen e, 1
49 139483 Wire - SwitchtoRelay ............... . iiiiinnn.. 1
50 147696 Wire - Ignition Switch to Glow Plug Switch ........... 1
51 157762 Wire - Ammeter to Glow Plug Meter ................ 1
52 135106 Wire - Ground - Instrument Panel ................... 1
S-145 PSS Cr W ittt e e e e e e 1
WL-14 Lockwasher...... it 1
H- 14 Nut 1

(Continued on following page)

87



WIRING GROUP - DIESEL - Continued

First Used On

1§gM PI\?(I;‘T PART NAME Qty. Serial Numbers
FROM THRU
53 105341 Wire - Fuel Gage to Tank Sender.................... 1
54 136395 Wire - Ground - Pressure Switch ................... 1
131904 Spacer - Horn Bracket ........ ... ... iiiiiinnnnn.. 1
130744 Elbow - 45° - Oil Pressure Gauge.......oiiviiii, 1
154785 Bracket - Glow Plug Switch Support ................. 1
137710 | NUt = PLUE ttte et it ettt ettt e e e e e e e e 2
S-165 Capscrew .. .oviiin iy 2
WL-16 Lockwasher ................. Bracket to Hood 2
S-144 CapsScrew . ... 2
WL-14 Lockwasher .................. } Relay to Bracket 2
H- 14 Nut .ot i, 2
5-168 CapsCrew .. ..o vvt i eiennnnnnnns 1
WL-16 Lockwasher....................} Battery Cable 1
H-16 | Nuteeooiiiiennniiiiinnnnnnnn., To Frame 1
S5-148 Capscrew ... vvii i v, 3
WIL-14 | Lockwasher................. } Clamp to Main Frame 3
H- 14 Nuat........ i, 3
150889 Clamp - Harness to F'rame .....iutiininrnnnnnnnnnn. 3
129668 Clamp - Harness to Tank Support......c.ovuveuee.... 2
129668 Clamp - Harness to Flywheel Housing ............... 2
111274 Clamp - Battery Cable ......... ... . ... 2
S-1610 Capscrew.......coveeu.n., 1
WL-16 Lockwasher............... } Starter Ground 1
H - 16 Nut. .ot To Frame 1

s
<
5



EXTRA EQUIPMENT GROUP

First Used On

ITEM PART Serial Numbers
NO. NO. PART NAME Qty.
FROM THRU
137955 Bucket - 92" Wide - 1-3/4 cu. yd. Struck - 2 cu. yd.
Rated Capacity (with cutting edge}.................. 1
128194 Cutting Edge ... viiiniiineeiinnnreienennnanennsnnes 1
138414 Bucket - 80" Wide -~ 1-3/8 cu. yd. Struck - 1- 5/8 cu.
yd. Rated Capacity (with cutting edge) ....... oot 1
124298 Cutting Edge . ... cuiiiiiiiii ittt ieannnans 1
134018 Side Cutting Edge - R.H. . ... . ittt 1
134019 Side Cutting Edge - L. H. ... v vt iiiiiiinnerrannnans 1
141589 Bucket - 86" Wide - 1-1/4 cu. yd. Struck - 1-1/2 cu.
yd. Rated Capacity (with cutting edge) .............. 1
141620 Cutting Edge ... .. inti ittt iininennaneaens 1
142438 Side Cutting Edge - R.H. .. ... .. iiiiiiiiernnnnenn.. 1
142439 Side Cutting Edge - L. H. ..ottt eiinnennns 1
137935 Bucket - 80" Wide - 7/8 cu. yd. Struck - 1-1/8 cu. yd.
Rated Capacity (with cutting edge) . iiiii i 1
124298 Cutting Edge ... .. iut ittt isiantanennn 1
137950 Bucket - 62" Wide - 19 cu. ft. Struck - 3/4 cu. yd.
Rated Capacity (with cutting edge)........... ... ... 1
103789 Cutting Edge .. ..ttt iininrecenenenenens 1
135372 Side Cutting Edge - R.H. . ... ittt ineinnnnnene.n 1
135373 Side Cutting Edge - Li.H. .. vttt iniiiinnnenaeeeas 1
12:00 x 24, 8 ply Rating, Grader Type Tires .........
13:00 x 24, 12 ply Rating, Grader Type Tires ........
13:00 x 24, 16 ply Rating, Rock Grader Tires ........
14:00 x 24, 8 ply Rating, High Flotation Grader Tires..
14:00 x 24, 12 ply Rating, High Flotation Grader Tires
132209 Bucket Tooth, Welded On, Single Piece Type -~ For Use
With Type A & B Buckets .........coivuiunennnnnnn.
147615 Bucket Tooth, Bolted On Type With Replaceable Tip -
For Use With Type A & B Buckets .................
155641 Muffler for Gasoline Engine, Factory Installation .....
155642 Muffler for Gasoline Engine, Field Installation........
155675 Muffler for Diesel Engine, Factory Installation .......
155676 Muffler for Diesel Engine, Field Installation ......... -
132184 Backrip Sacrifier Attachment, 6 Teeth for 80" Bucket. .
132190 Fork Lift Attachment .......... ..ottt inimineneeann.
132193 Crane Boom Attachment .............cciiveiu...
132196 Angling Backfiller Blade .......... .00t ieeueennnn..
116493 Fire Preventive Fuel Tank Cap......ccovuivieennnen...
156018 Vacuum Service Brake Booster - Gasoline -« Factory
Installed. . ... .. ... i i e,
156019 Vacuum Service Brake Booster - Gasoline - Field
Installation .. ... ..ot
157490 Vacuum Service Brake Booster - Diesel - Factory
Installed ...... ... ittt
157491 Vacuum Service Brake Booster - Diesel ~ Field
Installation ... .. ... . ittt it
134198 Rear Mounted Bumper-Pusher Plate - Factory
CInstallation .. ... e e
151156 Rear Mounted Bumper-Pusher Plate - Field Installed
147494 High Lift Boom Attachment - Factory Installation .....
151561 High Lift Boom Attachment - Field Installed..........
153370 Hydraulic System Shock Absorber with Control Linkage
- Factory Installation............ ...,
153371 Hydraulic System Shock Absorber with Control Linkage
- Field Installation . .........iiiiiiiiinennnnnenn.
134197

Rail Car Coupler Mounting Attachment, Interchangeable
with Bucket

(Continued on next page)

89



EXTRA EQUIPMENT GROUP -~ Continued

First Used On

ITEM PART Serial Numbers
NO, NO. PART NAME Qty.
FROM THRU
127445 Rail Car Coupler ...... ... . ... . . ...
155597 Carburetor Heater...... ... ... ittt nnnnunn.
153372 Solder-Coated Radiator - Gasoline Engine............
153373 Solder-Coated Radiator - Diesel Engine .............
158367 High Altitude Engine ~ Gasoline .....................
DECAL - NAMEPLATE GROUP
153222 Instruction Plate - Caution ...............0vuunn... 1
153223 Instruction Plate - Adjust .............cvuuurnnn... 1
127607 Serial Number Plate ... ... . ..uiuiiinnnennnnn... 1
127515H2 | Decal (Patent No. ) uuuun i in e ie e e i eeesee e 1
152672 Decal (Hough) ..ottt et e et e e e 2
112365 Decal (Gasoline) . ... ..coiuiuiii it iennnnn. 1
112364 Decal (Water) .......cvviennu.... ettt e 1
131022 Decal (Torque Converter) .........uvieeennennnnnnns 1
153209 Name Plate (H-50) ... oottt i isereeeeinnanns 1
Capscrews - 5/16" NC x 3/4" Special Nut & L'washer. . 4
131850 Decal (Safety Instruction)...........oouiiivniunan... 1
153229 Decal Model Symbol .......... .0t unnnnnnnin. 2
133802 Shifting Guide Plate ...........iiiiiininnnnunenn.. 1
105898 Self Tapping SCrews ..ot iin i ineenannnnn, 8
102252 Decal - Instruction Plate - Reservoir ............... 1
120948 Decal - Diesel Fuel...........ioiviiiinnnennnnn.. 1
154836 Decal - Cold Weather Starting ..........covivnuunn... 1
154838 Decal - Diesel - Engine Shut Down ............c..... 1
154839 Decal - Diesel - Caution Before Shut Down ........... 1
TOOL GROUP
143950 Grease GUI ...ttt ittt it e e e 1
143951 Flexible HOS@ ittt ittt e iee e e ieannnn 1
143952 Clamp - GTrease GUIL ¢ oevnnn et ine s meaeerennnnn.. 1
154260 Wrench -~ Valve Adjusting...............c0vuevnnn... 1
138553 Wrench - Wheel Bearing Nut.........ccovvueunn.n... 1




NUMERICAL INDEX

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
Cc-12 11 OR2-8 14-33 101572 36 107197 83-87
C-40 11-13 OR2-10 15-69 107224 50-58
C-48 11 71-75 107335 11

OR2-12 14-15-69 107336 11
OR2-16 67 107589 50
CP-26 6 OR2-20 67-77 102092 36-39
CP-35 37 102099 9
CP-37 59 102252 90
CP-38 38 102430 49-56 107628 83-87
CP-412 51 OR3-2 T4-77 102818 15 107655 36
CP-414 47-53 OR3-3 67 107683 41
CP-820 5 OR3-6 22 107749 83-87
OR3-8 65 107755 83-87
OR3-11 56 107860 83-87
E-15 64 OR3-22 79 103355 79 107862 69
E-110 6-7 OR3-26 17 103486 41-45
E-116 79 OR3-33 17 103487 15
103488 15-64
103496 15
GH-211 36-37 QR 4-5 64 103507 18 108915 73
GH-212 36-37-39 OR4-6 64 103763 69
OR4-7 21 103789 89
OR4-9 21-33-77 103812 84
HA-791 9 OR4-11 18-21-22 103902 37 109035 79
HA-800 35-38 OR4-14 17-18-19 103903 37 109181 15-69
HA-882 41 OR4-16 22 109214 87
HA-883 41-50 OR4-17 11 109245 11
HA-884 41-50-58 OR4-19 33-65 109247 11
HA-928 8 75-717 104078 47-53
HA-963 8 OR4-20 17 104086 83-87
HA-1000 83-87 OR4-21 77 104383 41
HA-1274 13 OR4-23 79 104459 83-87 109310 53
HA-1279 8-9 OR4-27 23 104473 38 109354 51
OR4-45 79 109377 51
109384 51
HIL.-1235 38 109385 51
HI.-1263 37-38 104559 53 109494 51
HIl.-1264 35-37-38 104575 53 109495 51
HIL.-3153 87 P-12 63 104577 53 109543 50
HI1.-3291 83-87 P-14 15 104640 50-58 109798 83-.87
HL-3292 83-.87 P-16 63 104645 50 109820 18-21
HI.-3430 9 P-18 11
HI1.-3485 39 P-24 49-56
HI1.-3486 37-39-59 P-32 55-56
HI-3550 8-9-41 P-44 17 104655 50-58 110352 3
HIL,-3553 58 P-46 64 104657 50-57 110389 5
HL-3562 6 P-116 74 104658 50-57
HL-3635 2-3 P-212 45-47 104667 58
HI1.-3685 87 51-53 104672 50-58
111272 31
111274 69-84-88
111392 77
104693 58 111428 5
HS-430 35-36-39 205-8 14 104695 50-58 111582 37
HS-858 63 205-10 69 104696 50-58 111862 61
HS-859 63 205-12 14-15 104697 50-58 111871 37
HS-865 64 205-16 67 10469 50-58 111991 11-13
206-5 71
206-7 15
LW-164 27-29-31 206-11 67
LW-166 23-47 208-7 14-71 104705 25 112002 13-15
49-55 208-10 14-67 104706 25 112055 53
LW-1612 47 210-10 75 104891 36 112288 5
LLW-1618 53 240-12 15 112339 83-87
LW-1620 17 290-8 14 112364 90
LW-1626 47 290-12 14-15 112365 90
LW-1650 48 290-16 67 105341 83-87-88
291-6 71 105563 6
291-12 69 105898 90
OR2-6 71 291-16 67 113169 87

91



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
113414 73 116830 61 120099 63 125059 64
113415 73 116831 61 120243 21 125089 3

116983 15-69 120248 21
120250 31
120260 31 125502 25
114016 15 117378 8-9 120261 29 125504 25-27-29
114198 3 117379 8 120265 31 125505 25-27-29
114362 25 117439 41 120266 31 125506 27
114454 7 117548 46 120267 31, 125509 21
114521 53 120268 31 125510 21
114654 11 125511 21
114851 17-21 125512 21
118046 27-31 120275 31 125513 21
118060 31 120418 74 125514 21
118062 31 120622 15-41 125515 21
115086 59 118086 31 120876 41 125516 21
115451 31 118192 37 120948 90 125517 21
115602 83-87 118306 83-87 125518 21
115605 83-87 118491 5-37-39 125519 23
42.43-44
61-79-81 125521 23
118492 5-36-56-61 121508 17-21 125522 23
116022 3 118493 35-42-43-44 121726 50-57 125523 23
116148 31 118494 38 125524 21
116367 51 118515 17
116493 89 118524 17
116584 45-51 125530 25
125536 25
122034 41 125541 25
122433 5 125545 25
116593 31 119059 38 122731 74 125548 25
116594 31 119183 33 122944 37 125549 25
116595 31 119211 18 125550 25
116596 31 119225 18 125551 25
116598 27-29 119352 18 125552 25
116599 25 119353 18 123153 83 125553 25.27-29
123154 83 125554 25
123163 79
123236 79
119365 18 123246 18 125559 21
116608 21 119366 18 123250 18 125562 27
116609 21 119442 6-7 125563 27
116610 21 119447 18 125564 27
116611 21 119448 18 123298 17-25-31 125565 27
116623 27-29 119449 18 123311 3 125566 27-31
123591 58 125567 27
123704 37
119452 18 123879 79
119582 38 123882 79 125569 27
116640 31 119692 37 125570 27
116641 17-21 119893 9 125573 27
116716 17-21 125574 27
116719 29 124142 50-58 125815 64
116760 83-87 124146 5
124242 50-58
120065 63 124243 58
120067 64 124244 58
116775 61 120069 63 126287 87
116820 61 120076 63 126309 63
116821 61 120077 64 124298 81-89 126373 5
116822 61 124516 33 126393 79
116823 61 124962 2
116824 61 120079 64 126405 83-87
116825 61 120081 64 126563 22
116826 61 120086 63 126789 41
116827 61 120093 64 125003 21-22
116828 61 120094 64 125030 63 .
116829 61 120098 63 125039 63 127026 47

92




NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
127027 47 127823 5 129502 27 130002 18
127028 .47 127867 63 129503 27 130005 17
127029 48-55 127926 39 129504 27 130006 17

127927 39 129505 27 130009 17
127047 46 127957 81 129506 27 130010 17
127049 47-53 130013 17
127050 47 130014 17
127056 46 130015 17
127057 47 130016 17
127063 47 128029 81 129508 27 130018 17
127064 47 128073 79-81 129509 25.27-29 130021 17

128113 79 129510 22 130029 17

128114 79-81 130030 17
127067 47 128116 11 129512 27 130031 17
127068 47 129513 21 130033 17
127069 47 129514 21 130037 17
127070 47 128176 79 129517 29 130038 17
127071 47 128194 89 129518 29 130043 17
127072 47 128311 13 130044 17-31
127073 47 128345 2 130045 17
127074 47 128356 83-87 129523 29 130051 17
127075 47 128357 83-87 129528 29 130052 18
127076 47 128359 83-87 129529 29 130127 64
127077 47 129530 29 130128 64
127078 47 129531 29
127079 47-53 128494 3 129532 29 130462 38
127080 47 128496 63 129533 29 130463-B 83-87

128498 63 130534 31
127112 58 128500 63 129535 29 130537 31
127113 47 128509 2 129536 29 130539 44-59
127243 49-55 129537 29 130579 37
127251 47 129538 29
127262 46 128520 83-87 129539 29

128521 83-87 130744 15-84-88

128522 83-87 130745 37

128524 83-87 129541 29 130823 6-7
127302 22 128525 83 129547 29 130957 83-87
127311 61 129548 22
127350 47 129549 22
127406 47-~53 128528 87 129550 21
127445 90 128530 15 131022 90

128531 15 131099 15
127515H2 90 128575 67 129553 21 131108 83-87
127539 15 128576 63 129554 18-21 131150 79
127555 63 129556 31 131154 T4
127557 63 129557 31 - 131185 59
127564 63 128779 5 129559 31 131193 17

128892 4 129560 22 131196 17

128935 63 131451 14
127568 63 128974 63 131850 90
127583 64 128975 5-81 129564 21 131904 84-88
127584 64 128976 79 129568 22 131916 83-87
127585 64 128977 79 129569 22
127604 4 128978 79 129570 22

128979 79 129587 25

128983 79 132045 81
127607 90 132064 29
127636 5 129611 3 132066 31
127668 3 129612 3 132159 15
127669 3 129646 33-77 132184 89
127673 61 129668 84-88 132190 89
127674 61 129021 3 129710 17 132193 89
127675 61 129158 81
127676 61 129163 5

129179 81 129889 5 132196 86
127687 3 129195 81 , 129955 38 132209 89
127731 36 129965 67 132258 17-19
127732 36 //29967 67 132259 17
127755 8-9 129270 81 < 129988 6-7 132435 55
127821 5 129370 ) 17 132437 51

™~ s

93



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
132440 55 134831 19 136723 49-55 137164 53
132445 55 134839 19 136726 45 137168 53
132454 55 134842 19 136727 45 137169 53
132455 55 136734 48-55 137172 55
132462 55
132463 55
132480 55 135074 5 136735 55 137192 6-7
132481 21 135079 15 136737 55 137215 46
132720 21 135081 15 136738 55 137217 47
132780 47-53 135096 15 136739 55 137317 45
132793 47-53 135106 83-87 136740 55 137318 8-9
132804 47 135107 3 13674 (E:jr" 137319 8-9
132830 50 135305 73 S
132850 6-7 135307 73 137416 53
132900 47 135310 17 136747 55 137501 47

135372 89 136749 51 137548 5
135373 89 136750 49-56 137572 22
135527 5 136768 58 137586 53
135642 35 136770 47
133095 73 135644 35
133336 79 135648 61 137587 53
133514 17 135687 3 1367175 55 137588 53
133600 25-27-29 135979 79 136778 46 137589 53
133601 25-27-29 135980 79 136779 46 137590 53
133755 5 135995 49-56 136780 46
133774 37 135996 49-56 136783 46
133802 90 136784 47 137594 53
133834 5 136785 47 137656 81
133835 5 136009 49-56 136786 47 137663 22
133911 35 136012 49-56 137704 81
133913 35 136084 77 137710 88
133914 35 136110 81 136864 79
133921 35 136112 87 136898 79
133922 35 136140 84 136899 79 137752 55
133923 35 136238 55 136903 79 137771 5-81
136259 79 136939 83-87 137874 81
136271 41 137935 89
133927 35 136361 33 137950 89
133934 35 136363 33 137129 53
136366 33 137130 53
136382 83 137131 53 137955 89
136395 88 137132 53 137974 31
136417 5 137133 51 137976 31
134018 89 136467 73 137134 51 137977 31
134019 89 136693 48-55
134027 81 136694 48-55 -
134028 81 136695 48.55 137135 51 138223 41
134029 81 136696 49 137136 53 138414 89
134181 74 137143 53 138445 63
134197 89 137145 53 138451 63
137146 53 138453 63
137147 53
134198 89 136702 49 137148 53
134319 83-87 136703 49 137149 53 138455 63
134466 29 136704 49-55 137150 53 138458 64
134627 38 136705 49-55 138460 63
134632 15 136707 49-56 138461 63
134657 3 138548 49-56
134672 18 137151 53
134701 5 136709 49-55 137152 53
134704 59 137153 53 138550 49
134709 5 136712 49-55 137154 53 138553 90
134761 15 136713 49-55 137155 53 138777 79
136714 49-56 137156 53 138779 79
136715 49 137157 53 138829 49-56
134794 14 137158 51
134795 15 137159 53
134814 37 136719 49-55 138832 49-56
134829 19 136720 49_55 138833 49-56
134830 19 136721 49-56 137162 53 138834 49-56

94



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
138834 49-56 141408 55 143440 79 146398 63
138841 48-55 143466 3 146458 17
138926 61

143480 3 146898 21
138981 79 141452 51 143483 3 146962 41
138995 46 141455 59 143488 3 146964 41
141461 49-55 143489 3 146965 41
141468 56 143490 3 146966 41
141474 59
139037 59 143950 90
139038 59 143951 90 147031 6
139040 59 141495 59 147494 89
139297 79 141542 19 147615 89
139342 59 141560 37 147632 13
139343 59 141589 89 147650 83-87
139344 59 141620 89 144108 74
139345 59 144187 79 147696 87
144416 33 147942 15
141809 55 144497 74 147961 15
139371 73 141818 18 144589 77
139372 73 141926 57
139374 73 141929 55
139389 33 141930 55
139483 87 141931 55 144604 77 148002 83
141932 51 144605 17 148014 83
141933 51 144606 17 148018 83-87
139509 21-22 141970 59 144633 33 148436 17
139511 21 144634 33 148438 41
139557 17 144635 33
139573 33
139784 63 148510 17
142394 37 144802 55 148561 11
142438 89 144803 55 148578 17
142439 89 144804 55
142521 63 144805 55
140188 64 142562 18 144806. 55
140524 67 144807 55 149348 18
140538 64 149923 64
140677 79 142658 59 144808 55
140678 79 142659 59 144809 55
142683 53 144810 55
142684 53 144874 22 150100 50
140710 48 142832 50-58 150359 18
140734 22 150425 29
140738 61 150426 29
140817 15 142895 22 145293 74 150427 27
140878 56 142896 18 150428 25
142897 22 150429 23
142898 18 150430 25
142899 22 146371 63
141012 15 146372 63
141025 35 146380 63 150431 29
141054 69 146385 64 150432 27
141095 17 142901 18 146386 64 150433 25
141103 2-3 150434 29
146387 64
141211 55 146388 64 150718 3
141213 59 143049 21 146389 64 150761 64
141219 50-58 143051 21 146390 64 150764 63
141283 17 143052 21 146391 64 150765 63
141334 55 143053 21 146392 64 150766 63
143149 18 146393 64 150767 63
141368 37 150770 64
141369 37 143273 18 146395 63 150772 64
141404 51 143289 50-58 146396 63 150773 63
141405 51 143439 79 146397 63 150776 64

95



NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
150778 63 152889 69 153435 74 155621 11
150780 64 152890 69 153439 7 155641 89
150783 63 152891 69 153445 13 155642 89
150786 63 153458 7
150791 63 152899 6-7
150799 63 152900 6-7 155675 89

152901 71 155676 89
152902 71 154073 43-44 155736 41
150801 64 152904 71 154074 43-44 155844 83
150889 84-88 152905 71 154075 43-44 155845 83
154076 43 155846 83
154077 43
152907 71 154078 43
151156 89 152908 71 154079 43 155854 83
151476 6 152909 71 154080 42 155881 57
151561 89 152915 39 154081 43 155882 58
151797 17-42 152919 39 154082 42 155900 7
151799 42 154083 42 155932 . 8-9
154084 42
151802 43 152941 21 154085 42
151803 43-44 152960 49-56 154086 42
151804 44 152977 17
151834 19 152978 17 154089 42 156018 89
151835 19 152980 17 154256 74 156019 89
151836 19 152981 18 154260 90 156023 44
152982 18 154264 63 156024 44
151919 83 152983 18 154265 63 156025 44
151961 83-87 154266 63 156026 44
154267 64
152987 5 154268 63 156108 79
152993 35 154269 64 156109 79
152034 6-7 152994 35 156110 79
152036 2 154273 63 156111 79
152038 13 154274 63 156112 79
152080 73 154591 17 156113 79
152083 65-71 154698 11
153005 21 154700 11
152125 21 153009 17 156122 79
152127 21 153083 18 154783 87 156131 13
152163 48 153084 18 154784 87 156138 3
152672 90 153085 18 154785 88 156139 3
152703 51 154789 87 156140 3
152704 45 153189 15 154790 7 156213 58
153193 15
153195 64
152719 49-56 153209 90 154836 90 ‘156214 58
152720 49-56 153222 90 154838 90 156243 67
152774 67-74 153223 90 154839 90 156603 50
152788 4 154974 49 156655 61
152800 67 154976 45 156656 61
153229 90
153230 6-17 156658 61
152835 11 153290 50 156659 61
152854 6 153291 50 156660 61
152857 71 153294 50 155056 53 156661 61
152860 38 153295 50 155058 15 156749 61
152875 67 153296 50 155125 67 156750 61
153297 50 155144 46 156751 61
155150 56 156752 43-52
152876 67-75
152878 67 153299 48
152879 67 153301 49 155286 15 156773 44-47
152881 67 153329 2 155435 15 156779 65
152882 67 153370 64-89 155436 15 156780 65
152883 67 153371 89 155444 17 156781 65
152884 69 153372 90 155448 17 156782 65
152885 69 153373 90 155480 13 156783 65
152886 69 155522 22 156784 65
152887 69 155588 83-87 156785 65
152888 69 153434 74 155597 90 156786 65




NUMERICAL INDEX - Continued

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE
156787 65 157925 77
156788 65 157926 7
156789 65 157927 77
156790 65
156792 65
158031 44
158135 73

157035 11 158183 49

157036 11 158367 90

157481 15 158397 35

157482 15

157483 75

157484 75

157486 75

157487 75

157490 89

157491 89

157566 13

157568 73

157569 73

157572 15

157573 75

157610 36

157637 39

157638 39

157725 38

157762 87

157767 38

157776 74

157799 9

157800 9

157900 71

157901 77

157602 77

157903 77

157904 77

157905 17

157906 71

157907 77

157908 17

157909 77

157910 77

157911 77

157912 17

157913 71

157914 7

157915 77

157916 77

157917 77

157918 17

157920 71

157921 T

157922 7

157923 17

157924 77

97



152
: J
el 7 A -0
[—5) <
2 ce
6l
8l

] A
9 \ e
¢ :

23

% A
= \\\\\\\\\\\\\\\\\\\\\ >

SRR RAY AN A ! 20 O o
r\\\\.\\\\ .,
¢

" =

4

6 8 L

ACCUMULATOR HYDRAULIC CONNECTIONS GROUP




ACCUMULATOR HYDRAULIC CONNECTIONS GROUP

First Used On
I;SgM PI\?CI;\.T PART NAME Qty. Serial Numbers
FROM THRU
LINE - VALVE TO CROSS PIPE
1 OR2-16 MOM" RIing - Valve ... oo 1
2 206-9 St. Adapter ... ii it e e e 1
3 290-12 | Adapter - 907 Lt e 1
4 158655 B U o - 1
~ LINE - VALVE TO ACCUMULATOR

5 ORZ-16 | MO RINE «ve vt et et e e e e et 1
6 206-9 St. Adapter . ...t i i e 1
7 290-12 | Adapter - 90° ... ... 1
8 134126 Hose - Valve to Accumulator .......c.vuienierninennn 1
9 205-12 St. Adapter ...ttt i i it et et 1
10 OR2-12 | MO" RING « e vvevteeeeeteeeeeeaieeianeenn e 1
11 142195 Accumulator .. ... i i i it i 1
139723 B O L = 1 + ¥ - 1

139722 Ring - Piston .........cc..0 ey 2

139726 MO RING ~ CAPevverrieonenneeeenan Accumulator 1

142196 Adapter - Incl. 130042 "O" Ring....{ Service Parts 1

130042 "O" Ring - Adapter . ......covven.. 1

(AT TACHING PARTS)

S-177 Capscrew - Accumulator Mounting - 7/16" NF x 7/8".. 3

WL-17 Lockwasher - 7/16" std .. ... ittt it iiinnnnnnn 3

S-147 Capscrew - Clamp - 1/4" NF x 7/8" .. ... ..., 2

H- 14 Nut - L 4" N Lt e ettt et 2

WL-14 Lockwasher - 1/4" std ... ... .. .. i 2

12 139152 L0 = & ¢ ¥ o TP 1
5-2416 CapPSCTeW .t it it vnniienneenneeas 1

H-24 | Nut... oottt iiienenanas } Clamp 1

WL-14 Lockwasher ..................., 1

LINE - ACCUMULATOR TO AIR VALVE

13 ORZ-5 L L 2 5 < ¥ 1
14 205-5 St. Adapter ..o iiri ittt e e e e, 1
15 290-5 Adapter - 900 L. e 1
16 134153 B 1
17 134163 Fitting - Accumulator Filler - Incl. Items 18 thru 21..| 71
18 128035 Valve .t e e e 1
19 126677 | O™ RINE. « v envveee e eae e e e e e et e 1
20 137180 Lock Nut .o i e e et e e i 1
21 137192 Cover - Gas Filler Fitting .......... ... i, 1
22 WF-314 | Washer - Flat - 7/8" SAE ... ...ttt 1
23 140493 Valve - Accumulator (Incl. Items 26 thru 34) ......... 1
24 Housing - Order 140493 Valve ........ ... ... ...... 1
25 Plunger - Order 140493 Valve ........ .. .. .. 1
26 140791 Oil Seal Assembly ... ... .. . it 2
27 134518 B L 2 5 - 2
28 140806 Ball o e e e e e e 3
29 140808 Ball Cam (it ii i i e e e e e 1
30 140793 Detent Spring ... vttt 1
31 140807 Plunger End ... ... it it 1
32 OR4-9 L L 2 5 < T 1
33 158654 Tube -~ Formed .. ... ..ttt ittt iennanenonnans 1

99



ACCUMULATOR CONTROL GROUP

First Used On

erial ers
o Pxf?‘g.’r PART NAME Qty. Serial Numb
FROM THRU

1 136409 Pedal Assembly . ... ..o 1

2 139333 | Pin - Pedal to Support .......vuvun s, 1 -
3 CP-36 Cotter - 3/32" xx 3/4" L . 1
4 HIL-1263 1 Clevis o vvnn it e 1
5 136870 Rod - Pedal to Bellcrank . .......ou v, 1
Jam Nut - 5/16" NFE. ..ottt e o 1
CP-46 Cotter Pin - 1/8" x 3/4" ... . ... ... . . . 1
WF-35 Washer - Plain - 5/16" std ... oo, 1
HL-12641 Pin & COtteT .. ovuuin it e e e e 1
6 HA-800 | Bearing .....ovuuueuunnenniee e, 2
118494 Grease Fitting ...... ... i, 2
S-1410 Capscrew - L/4" NF x 1-1/4" . ... ... ... ... ... ... . 4
H - 14 Nut - LAY NF oottt e e e e 4
WL-14 Lockwasher - 1/4" std ... ..ot 4
7 136910 Bellcrank. .. ... 1
8 136869 Rod - Bellcrank to Valve ..........ouuuinunnnnnnn. .. 1
CP-46 Cotter Pin - 1/8" x 3/4" . . ... .. ... .. . .. 1
WE-35 Washer - Plain - 5/16" std ... ov v e nn e, 1
9 HL-1263 | Clevis ~ Rod to Valve ........ooouononn 1
HL-1264 | Pih & COtter ..ovvuin et 1

10 Valve (See Accumulator Valve).. ..o oo ...

11 107106 Spacer Block ...t 2
S-1534 Capscrew - 5/16" NF x 4-1/4" .. ... .. ... ... . ... .. 3
H - 15 Nut - 5/16" NF ..ottt e e e 3
WL-15 Lockwasher -~ 5/16" std ...... ... .. 3




